YANMAR PARTS CATALOG

0CS10-M37601EN

Last update Jun., 2012




1. This parts catalog is the 1st revised of Yanmar crawler backhoe B22-2B for U.S.A..

2. Parts catalog history

Parts catalog No.

Published

Remarks

1st edition 000Y00S3760

May, 1998 | Disuse old edition

1st revised 000Y00S3761

Sep., 1999

3. Model name

Column | Model name M/# Manufactured
) (A) B22-2B C(R)
I (Vehicle) 60576~ 1998/5~
(B) B22-2B P(R)
I (Engine) (A) 3TNE78A-B1 18361~ 1998/4~

(Note) C:cabinspec.,, P :canopy spec.,

4. Your understanding is asking that this parts catalog is not a technical data manual setting forth

R : rubber crawler.

as servicing procedures, This parts catalog is using simplified illustration.

Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.

Be careful not to use the simple parts available in the market ; otherwise their use in repairing

causes such as an early breakage, for instance.




Y00S3761

] [PAINTED COLOR LIST(1)]

1 3 @ Q 1 2
Il I
| |
l HE el I
‘ 1 Il I IRl
' ]
' | DIl
T [ 1T Lt?ﬂmﬂ,,,l,,’_“,,ﬂ“,'
o 118 MERIEAI SIESNS
6 2 6 (45
pART | DESC PAINTED COLOR COLOR
RIPTION MUNSEL No. CODE
® YANMAR NEW PERMANENT YELLOW | o
5.2Y8.5/11
® YANMAR DEEP GREEN 8o
6.36BG2. 11/1.76
@ ST~ YANMAR NEW GRAYISH GREEN
(=M= 2. 9BG4. 8/3. 0 86
@ " || YANMAR DARK OLIVE GRAY 70
|| 5.39Y2.92/0. 78
® YANMAR CHARCOAL GRAY
N2. 0 71




Y00S3761

zzlPAINT PART No.]

PAINT PART No.
PART PAINTED COLOR
| 162CAN 49CAN SPRAY
(1) | YANMAR NEW PERMANENT YELLOW | 981101-09519 | 977620~40870 | 97762030871
(2) | YANMAR DEEP GREEN 981101-09517 | 977620-40820 | 977620~30N31
(3) |YANMAR NEW GRAYISH GREEN | 981101-09616 | 977620-40860 | 97762030861
| (@ |YANMAR DARK OLIVE GRAY 977620~40720 | TOR-90460003
(&) |YANMAR CHARCOAL GRAY 1981101-09516 | 977620-40710 | 977620-30371

GB[EXPRESSION OF PAINTED PARTS]

PART. NO-... 1~ PARTF - NAME:-- |~ PAINTED COLOR

172141—-82103 1 —2 | ARM. 1080 (GREEN) (85) | YANMAR NEW PERMANENT YELLOW

(NOTE) ( )at the end of part name shows Paint Color.

Z1[COLOR OF MAIN PARTSI

PART PAINTED COLOR MAIN PARTS

=

(1) | YANMAR NEW PERMANENT YELLOW

WO TW>W>00
O<CCDODVO
ZUITIOZOZO

M
C
KE
L
.0
1 NET
WORK LAMP COVER

(2) | YANMAR DEEP GREEN BLADE CY

‘| YANMAR .NEW. GRAYISH .GREEN....-.. |- STE
TURNING FRAME

CYLINDER COVER
YANMAR DARK OLIVE GRAY OPERATION PART

YANMAR CHARCOAL GRAY STEEL CRAWLER

©@

@®




Y00S3761

PICTURESQUE INDEX (1) ---MAIN PARTS

LABEL---Fig.1,2,3
TOOL---Fig. 4

INLET HOSE & EXHAUST PIPE---Fig.5
ENGINE MOUNT---Fig.7

RADIATOR & MOUNT---Fig.8

FUEL TANK & FUEL PIPE---Fig.9
BONNET- - -Fig. 27

HYD.OIL PUMP & JOINT---Fig.35

CABIN---Fig.28~32 [ |ACCELERATOR: - -Fig.6
CANOPY- - -Fig.33, 34| |REMOTE CONTROL VALVE---Fig.50,5]1

[HYD.OIL TANK---Fig. 53|

|HYD.OIL PIPING---Fig.54 ~ 61]

WORK LAMP---Fig.12
BOOM & ARM---Fig. 66

IBOOM CYLINDER---Fig. 36

[BUCKET CYLINDER: - -Fig. 38|
BUCKET- - -Fig. 67

BLADE- - -Fig. 68
|BLADE CYLINDER- - -Fig. 40]

N

HEATER & DEFROSTER---Fig. 13
SEAT & SEAT MOUNT--'Fig.Z
[ELECTRIC PART---Fig.11 , //

<))
T
TRAVEL MOTOR---Fig. 41

ROLLER & ADJUST---Fig.14
CRAWLER---Fig. 15

BATTERY---Fig. 10

FRAME COVER:--Fig.24

ICONTROL EQUIPMENT---Fig. 16

SWIVEL JOINT---Fig.43

~ 22|| CONTROL VALVE- - -Fig. 44 ~ 48

P.T.0.VALVE---Fig. 49

GREASING: - -Fig. 65

FRAME & TURNING BEARING---Fig.23
TURNING MOTOR- - -Fig. 42

CONTROL PIPING---Fig.62 ~ 64




Y0053761

PICTURESQUE INDEX (2) - - -HYDRAULIC SECTION

[TURNING MOTOR- - -Fig. 42]

[ HYD. OIL TANK- - -Fig. 53]

[HYD.OIL PUMP & JOINT---Fig.35

[SWING CYLINDER- - -Fig.39]

|TRAVEL MOTOR- - -Fig. 41}

[BUCKET CYLINDER: - <Fig. 38| ) ICONTROL VALVE: - -Fig. 44 ~ 4el

[BLADE CYLINDER- - -Fig. 40|

[SWIVEL JOINT---Fig. 43]




Y00S3761

PICTURESQUE INDEX (3)

Fig. 1 LABEL (CABIN}

Fi9.5 INLET HOSE
& EXHAUST PIPE

Fi 9.2 LABEL (CANOPY) (PREVIOUS)

(dug &)

1/6



¥0053761

PICTURESQUE INDEX (3)

------ FI1GURE

Fia.1 3HEATER & DEFROSTER

Fi0.1 7CONTROL EQUIPMENT
(TRAVEL)

Fia.21 CONTROL EQUIPMENT
(P.T.0.CONTROL)

Fig. 2 2 CONTROL EQUIPMENT
(P.T.0.CONTROL)
(CONFLUENCE)

Fia.20 CONTROL EQUIPMENT
(CUT OFF LEVER)

2/6



Y00S3761

3/6

. \FIGURE

PICTURESQUE INDEX (3) - - - -

Fi g.3 3 canopy ReVIOUS)

Fig. 34 CANOPY (NEW) )

| Fig.gs HYD.OIL PUMP & JOINT

Fig. 3 8 BOOM CYLINDER

Fig.gg CABIN (1) (BODY)

Fig.g @ CABIN (2) (SASH)

g@tﬂ CABIN(3) (FITTING)

Fi

CABIN (4) (DOOR)

Fi&@g

Fi9.25 STEP

.26

SEAT & SEAT MOUNT

BONNET

-

Fig. 28 CABIN MOUNT




Y00S3761

PICTURESQUE [NDEX (3)

"""" FIGURE

Fiﬂ.3 7 ARM CYLINDER

Fi0.41 TRAVEL MOTOR

- [Fig. 4 5 CONTROL VALVE (TRAVEL)

Fi9.46 CONTROL VALVE
(ARM & SWING)

ia. CONTROL VALVE
rie.48 (TURNING & BLADE)

4/6



Y00S3761

PICTURESQUE INDEX (3)

------ FIGURE

m,49 P.T.0. VALVE

Fis.ss HYD.OIL TANK

F|957 HYD. OIL PlPll‘zg

ETURN)

PanN 3

Fig.54 HYD.OIL PIPING
(TANK~PUMP~VALVE)

Fig. 58 HYD. OlL PlPlklE
CON

)

Fig. 5? REMOTE CONTROL (Vé’l#)E

Fig. 5 5 HYD.OIL PIPING
(VALVE~MOTOR~BOOM)

Fig. 59 HYD.OIL PIPING

TRAVEL)

PN \
Fig. 5 2 2WAY VALVE

(2WAY MULTI CHANGE)

Fig.5 HYD.OIL PIPING
(VALVE~SWIVEL~SWING)

5/6



Y00S3761

PICTURESQUE INDEX (3)

e e+ o

FW-B‘ HYD.OIL PIPING
(P.T.0. ARM END)

FiO-Bs GREASING

Fi9.82 CONTROL PIPING
(PUMP~REMO. —CON. V.
~RETURN)

Fig.Ba CONTROL PIPING
(REMO. ~CON. V..
<CONTROL. V. )

ia. CONTROL PIPING
Fig 64 (2WAY MULT1 CHANGE)

FIGURE

6/6



WIRING DIAGRAM

l CABIN (STANDARD) AR
! BOOM LAMP ! HEATER LIGHTER
: FUEL SENSOR 'WIPER MOTOR RELAY

1
[ SWITCH SAFETY )
HEAD LAMP SWITCH
1,288 1,268 HORN
)
HORN o !
W -:J ETED BOOM LIGHT SWITCH
G
HOUR METER
B4
2 ]
TAIMER e L i :’.‘é@ ® 2 LIGHTING LAMP
e e o <lzfs — | | FUEL METER
mvwlv + ,;m: L0 Thed sl i
RELAY g ol T BATTERY ZEE: — Ez: 1 4 m CHARGE
2 - - ¢
= : s oiL
o i WATER TEMP
’-ﬁ
I s Bt 10%8 3o J9W 10w ] ]
T 7 0 ) T e— ' '
CURRENT LIMITER e — — s S
—eve
128 YL ".';-
u u 2O sranter sHiToH
) 0. X ®
Ty SN ELT M. g
TIIARERE
Ly S e e
s Y\ 5 YL 0.‘!!201.
] Blag
LRl = =) BUZZER
L - 5.6 Y oy 0.6 R
LTI L LAMP CHECKER
tlefs el S o — oss (G | (EARTH)
. : J <1< IE) 0.5 v 100 (STARTING SWITCH)
ENGINE-STOP (1) 955 (e {CHARGE)
SOLENOID R HR—@® | (BUZZER)
. e SRR | (ATER TENP.)
- Ly, .
STARTER SWITCH CONNECT TABLE “:: (AIR) :
19 30|17 |50 | AC L] T
HEAT| O=—F=0O 0 s 1.26 o e (RITH "*r.f"
OFF E - I PN
on = 5 STARTING MOTOR ™ G ﬁ
START - O=—==O—=—0——0 == CHARGE INDICATOR FUSE BOX
Y [ Yellon L [Blue R [Red GW| Green Whiite |Qr | Gray VALVE CUT OFF SAFETY RELAY
YB| Vellow Black |LW[Blue ¥hite |RY|[Red Yellow|GR| Green Red  |OT ] Orange AIR HEATER WATER TEMP. SWITCH
YR| Yellov Red |LR[Blue Red  |RWIRed Whilte|B |Black Br| 8iom OlIL PRESSURE SWITCH
YL | Yetion Blue |LB|Blue Black |RB{Red Btack |BR] Black Red
W | ¥ire LG|Blue Green [RG[Red Green [BWi Black Khilte ALTERNATER
WS nite Black 1L @] Young Leaves [G lGreen GrB] Gray Black




Contents

Fig. No. Fig. Name Fig. No. Fig. Name
VEHICLE B22-2B(US) 25. STEP
1. LABEL(CABIN) 26. SEAT & SEAT MOUNT
2. LABEL(CANOPY)(PREVIOUS) 27. BONNET
3. LABEL(CANOPY)(NEW) 28. CABIN MOUNT
4. TOOL 29. CABIN(1)(BODY)
5. INLET HOSE & EXHAUST PIPE 30. CABIN(2)(SASH)
6. ACCELERATOR 31. CABINR)(FITTING)
7. ENGINE MOUNT 32. CABIN(4)(DOOR)
8. RADIATOR & MOUNT 33. CANOPY(PREVIOUS)
9. FUEL TANK & FUEL PIPE 34. CANOPY(NEW)
10. BATTERY 35. HYD.OIL PUMP & JOINT
11. ELECTRIC PART 36. MOOM CYLINDER
12. WORK LAMP 37. ARM CYLINDERR
13. HEATER & DEFROSTER 38. BUCKET CYLINDER
14. ROLLER & ADJUST 39. SWING CYLINDER
15. CRAWLER 40. BLADE CYLINDER
16. CONTROL EQUIPMENT(LEVER STAND) 41. TRAVEL MOTOR
17. CONTROL EQUIPMENT(TRAVEL) 42. TURNING MOTOR
18. CONTROL EQUIPMENT(SWING) 43. SWIVEL JOINT
19. CONTROL EQUIPMENT(BLADE) 44. CONTROL VALVE(P PORT)
20. CONTROL EQUIPMENT(CUT OFF VALVE) 45. CONTROL VALVE(TRAVEL)
21. CONTROL EQUIPMENT(P.T.O.CONTROL) 46. CONTROL VALVE(ARM & SWING)
22. CONTROL EQUIPMENT(P.T.O.CONTROL)(CONFLUENCE) 47. CONTROL VALVE(BOOM & BACKET)
23. FRAME & TURNING BEARING 48. CONTROL VALVEL(TURNING & BLADE)

24. FRAME COVER 49. P.T.O. VALVE



Fig. No.
50.
51.
52.
53.
54,
55.
56.
57.
58.
59.
60.
61.
62.
63.
64.
65.
66.
67.

68.

Fig. Name
REMOTE CONTROL VALVE(RIGHT)
REMOTE CONTROL VALVE(LEFT)
2WAY VALVE(2-WAY MULTI CHANGE)
HYD.OIL TANK
HYD.OIL PIPING(TANK-PUMP-VALVE)
HYD.OIL PIPING(VALVE-MOTOR-BOOM)
HYD.OIL PIPING(VALVE-SWIVEL-SWING)
HYD.OIL PIPING(RETURN)
HYD.OIL PIPING(P.T.O.VALVE)(CONFLUENCE)
HYD.OIL PIPING(TRAVEL)
HYD.OIL PIPING(BOOM)
HYD.OIL PIPING(P.T.O.ARM END)
CONTROL PIPING(PUMP-REMO.-CON.V.-RETURN)
CONTROL PIPING(REMO.-CON.V.-CON.V.)
CONTROL PIPING(2WAY MULTI CHANGE)
GREASING
BOOM & ARM
BUCKET

BLADE(850)

Contents

Fig. No.

Fig. Name



0CS10-M37601

Fig.1. LABEL(CABIN) (A)=B22-2BC(R)US ©=

(B)=B22-2BP(R)US ()=
©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

Fig. 1 LABEL (CABIN)

1 1 772434-03200 LABEL ASSY(CABIN) 1
l1inc.2 ~ 53 2 2 172171-03151  LABEL 1
3 2 172519-03150  LABEL, ACCEL 1
4 2 172171-03161  LABEL 1
5 2 172186-03200  LABEL,BRAND 1
= — 6 2 172168-03211  LABEL 1
| 7 2 172434-03220  LABEL 1
ONLY 2WAY VALVE SPEC. DETAIL STAND COVER 24 8 2 172439-03220  MARK,NO1 1
9 2 172434-03231  LABEL 1
10 2 172433-03250  LABEL 1
11 2 172437-03250  TAG ASSY, CAUTION 1
12 2 172171-03261  LABEL,BOOM 2
AIR CLEANER  RADIATOR DETAIL A VIEWED FROM B ] 13 2 17213703301  LABEL, TURNING LOCK 1
28 B 9 3 51 & 14 2 17243703300  LABEL,MANUAL 1
‘ ) ) @@ 15 2 172437-03310  LABEL,SLOPE 1
) @ 16 2 17243703320  LABEL,HYD.OIL TANK 1
‘% % E] VIEWED FROM F - 17 2 172437-03330  LABEL, PROTECTOR 2
. 12 32 16 39 35 18 2 172437-03340  LABEL,TRANSPORT 1
JIEWED FROM E VIEWED FROM G VIEWED FROM J NS 19 2 172437-03351  LABEL,GREASE CYL. 2
18291048 54 31 — 1 20 2 172141-03360  LABEL, START SWITCH 1
30 2 = 21 2 172437-03360  LABEL,BATTERY 1
0 J 22 2 172437-03370  LABEL,NEUTRAL 1
46 221 2 172437-03371  LABEL 1 N
oL a (A=*1999.08)
5 4514 33 15 22 20 =25 23 2 172437-03380  LABEL,SWING AREA 1
VIEWED FROM C. @ /e 24 2 172437-03390  LABEL,RADIATOR 1
STARTER SHLTOH 25 2 172437-03400  LABEL,ENG.HOOD 1
STARLER SHITGH 26 2 17243703410  LABEL,ENG.ROOM 1
27 2 172437-03421  LABEL,MUFFLER 1
T 28 2 172149-03430  LABEL 1
WACHINE SERIAL No. & ‘ A 29 2 17243703430  LABEL,STEERING 1
ENGINE SERTAL No. AR 52 53 20-1 2 172437-03431  LABELSTEERING 1 N
THIS LOCATION VIEWED FROM L VIEWED FROM K (A="1999.08)
1712 23 17 30 2 172437-03440  LABEL,ROPS 1
31 2 172437-03450  LABEL,SEAT BELT 1
32 2 172437-03460  LABEL, BOOM 2
33 2 17243703470  LABEL,LEVER LOCK 1
34 2 172165-03500  LABEL,GREASE FEED 1
35 2 172437-03500  LABEL,FUEL 1
50 28 36 2 17217103510  LABEL, GREASE 1
VIEWED FROM | 37 2 172437-03510  LABEL,HOOK 3
\ 38 2 172437-03530  LABEL,RE-START 1
[T e 39 2 172155-03790  LABEL,RE-FUELING 1
= 40 2 172125-03950  LABEL, AIR CLEANER 1
° 34 7 @,.!_JLIE.D M 2 121120-44800  LABEL, RADIATOR 1
ECTION N-N ~ VIEWED FROM H. 37 4 e 2 ¥ 42 2 124764-44810  LABEL,SUB-TANK 1
43 2 124764-44920  LABEL, ANTI-FREEZING 1
44 2 22857-300050 SCREW, 3X 5 4
45 2 172434-03250  LABEL 1
46 2 172165-03301  LABEL,CAB 1
Remarks
(1)RUBBER CRWLER SPEC. 47 2 172437-03540  LABEL 1
(2)2WAY MULTI CHANGE SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.1. LABEL(CABIN)

Fi9.1 LABEL (CABIN)
linc.2 ~ &3

IN THE OPERATION {72 T
[MAN L CASE J , 7 1T
ONLY 2WAY VALVE SPEC. DETAIL STAND COVER 24
A
} <49 Y ,
" @ P )
AIR CLEANER RADIATOR DETAIL A VIEWED FROM B B
B 3 51 N
38 9
VIEWED FROM F —
. 12 32 16 39 35

VIEWED FROM E VIEWED FROM G VIEWED FROM J

@

18291048 54 31 _—
30 N =
) J
46
5 e 2
4514 33 16 22 20 =i

VIEWED FROM G

IS=E

MACHINE SERIAL No. § =
ENGINE SERIAL No. 52 b3
IS STAMPED INTO 13 57
THIS LOCATION VIEWED FROM L VIEWED FROM K
17 12 23 17

50 28

VIEWED FROM |

1
ECTION N-N  VIEWED FROM H

(A)=B22-2BC(R)US (D)=
(B)=B22-2BP(R)US )=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R
47-1 2 172437-03541 LABEL 2 N
(A=*1999.08)
48 2  172437-03550 LABEL,WINDOW 1
49 2 172183-03280 LABEL,LOCK 1
50 2 172165-03231 LABEL, P.T.O. 1
51 2 172168-03301 LABEL, SELECT 1
52 2 172162-03180 LABEL,HEATER SWITCH 1
(A=FROM 1ST)
53 2 172162-03190 LABEL,WIPER SWITCH 1
(A=FROM 1ST)
54 1 172437-03600 LABEL 1 2
55 1 172437-03610 LABEL 2 2
56 1 172437-03620 LABEL 2 2
57 1 172437-03241 LABEL,CRAWLER 1 1

Remarks
(1)RUBBER CRWLER SPEC.
(2)2WAY MULTI CHANGE SPEC.

N:Old

Yes

25 New, Q:0ld £ New, R:Old

Yes

*—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.2. LABEL(CANOPY)(PREVIOUS)

Fig. 2 LABEL (CANOPY) (PREVIOUS)

~M/#60622 21
tinc.2 ~ 49

ﬂu 42

IN THE OPERATION
[MANUAL CASE ]

VIEWED FROM A &
14 33 20
ONLY 2WAY VALVE SPEC. ‘
20 A16 39 35
12 -
BONNET INSIDE @ i
e
RESERVER STARTER SWITCH > [0 o
43 4
49
AIR CLEANER @@:3 I
38 - o B VIEWED" FROM G
pu i ~L4/
RADIATOR
12 32 34 46
VIEWED FROM B
VIEWED FROM E VIEWED FROM H 31 '\\

MACHINE SERIAL No. &
ENGINE SERIAL No.

IS STAMPED INTO
THIS LOCATIO

1712 23 17

VIEWED FROM €
27 26

VIEWED FROM K

Remarks
(1)RUBBER CRWLER SPEC.
(2)2WAY MULTI CHANGE SPEC.

(A)=B22-2BC(R)US (D)=
(B)=B22-2BP(R)US )=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 772434-03210 LABEL ASSY(CANOPY) 1
2 2 172171-03151 LABEL 1
3 2 172519-03150 LABEL, ACCEL 1
4 2 172171-03161 LABEL 1
5 2 172186-03200 LABEL,BRAND 1
6 2 172168-03211 LABEL 1
7 2 172434-03220 LABEL 1
8 2 172439-03220 MARK,NO1 1
9 2 172434-03231 LABEL 1
10 2 172433-03250 LABEL 1
11 2 172437-03250 TAG ASSY, CAUTION 1
12 2 172171-03261 LABEL,BOOM 2
13 2 172137-03301 LABEL, TURNING LOCK 1
14 2 172437-03300 LABEL,MANUAL 1
15 2 172437-03310 LABEL,SLOPE 1
16 2 172437-03320 LABEL,HYD.OIL TANK 1
17 2 172437-03330 LABEL, PROTECTOR 2
18 2  172437-03340 LABEL,TRANSPORT 1
19 2 172437-03351 LABEL,GREASE CYL. 2
20 2 172141-03360 LABEL, START SWITCH 1
21 2 172437-03360 LABEL,BATTERY 1
22 2 172437-03370 LABEL,NEUTRAL 1
23 2 172437-03380 LABEL,SWING AREA 1
24 2  172437-03390 LABEL,RADIATOR 1
25 2 172437-03400 LABEL,ENG.HOOD 1
26 2 172437-03410 LABEL,ENG.ROOM 1
27 2 172437-03421 LABEL,MUFFLER 1
28 2 172149-03430 LABEL 1
29 2 172437-03430 LABEL,STEERING 1
30 2 172437-03440 LABEL,ROPS 1
31 2 172437-03450 LABEL,SEAT BELT 1
32 2 172437-03460 LABEL, BOOM 2
33 2 172437-03470 LABEL,LEVER LOCK 1
34 2 172165-03500 LABEL,GREASE FEED 1
35 2 172437-03500 LABEL,FUEL 1
36 2 172171-03510 LABEL, GREASE 1
37 2 172437-03510 LABEL,HOOK 3
38 2 172437-03530 LABEL,RE-START 1
39 2 172155-03790 LABEL,RE-FUELING 1
40 2 172125-03950 LABEL, AIR CLEANER 1
41 2 121120-44800 LABEL, RADIATOR 1
42 2 124764-44810 LABEL,SUB-TANK 1
43 2 124764-44920 LABEL, ANTI-FREEZING 1
44 2 22857-300050 SCREW, 3X 5 4
45 2 172434-03211 LABEL 1
46 2 172437-03481 LABEL, SUPPORT 2
47 2 172183-03280 LABEL,LOCK 2
48 2 172165-03231 LABEL, P.T.O. 1
49 2 172168-03301 LABEL, SELECT 1
50 1 172437-03600 LABEL 1
51 1 172437-03610 LABEL 2

Yes

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.2. LABEL(CANOPY)(PREVIOUS)

Fi 9.2 LABEL (CANOPY) (PREVIOUS)
~M/%60622 21

finc.2 ~ 49
) WL 3 H
E |

i b

—_
A DANGER

VIEWED FROM A

14 33 22
ONLY 2WAY VALVE SPEC.

20

| A
BONNET INSIDE i
wi DR

RESERVER STARTER SWITCH — )
43 41 % / f”
3

49
’ YTEWED' FROM G 3
[
12

AR CLEANER
38. -

L4

2

MACHINE SERIAL No. &
ENGINE SERIAL No. =
R [ di—
17 12 23 17 DETAIL STAND COVER
I 13 53
> VIEWED FROM E

48 50 28
VIEWED FROM €
27 26

VIEWED FROM K

Remarks
(1)RUBBER CRWLER SPEC.
(2)2WAY MULTI CHANGE SPEC.

(A)=B22-2BC(R)US (D)=
(B)=B22-2BP(R)US ()=
€)= (F)=
No. Lev. Parts No. Description Qty I
A B € ©O E ¢
52 1 172437-03620 LABEL 2
53 1 172437-03241 LABEL,CRAWLER 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.3. LABEL(CANOPY)(NEW)

(A)=B22-2BC(R)US
(B)=B22-2BP(R)US
©)=

)=
©®=
=

3 No. Lewv. Parts No. Description @ @ © 0 6 @
Fi'g-&d LABEL (CANOPY) (NEW) 1 1 772434-03211  LABEL ASSY(CANOPY) 1
M/#60623~ 2l 2 2 172171-03151  LABEL 1
linc.2 ~ 51 3 2 172519-03150  LABEL, ACCEL 1
4 T 4 2 172171-03161  LABEL 1
- i 5 2 172186-03200  LABEL,BRAND 1
. > 6 2 172168-03211  LABEL 1
SULHLD THM & 7 2 17243403220  LABEL 1
C 4 13 8 2 172439-03220  MARK,NOL 1
EIEE N 20 T 6 30 35 9 2 172434-03231  LABEL 1
[ <A 10 2 172433-03250  LABEL 1
BONNET INSIDE , [ 5 N 1 11 2 172437-03250  TAG ASSY, CAUTION 1
40 y ‘ r@ S 12 2 172171-03261  LABEL,BOOM 2
BI@/ R—EZE“JLE‘% STARTER SWITCH —— 13 2 172137-03301  LABEL, TURNING LOCK 1
®49 | I 14 2 172437-03300  LABELMANUAL 1
AT CEMER o 3 ‘ ’ 15 2 17243703310  LABEL,SLOPE 1
. 47 IEHED FROM & ! ol 16 2 172437-03320  LABEL,HYD.OIL TANK 1
aoiaror X = 17 2 172437-03330  LABEL, PROTECTOR 2
\ VIENED FROM B 12 32 34 46 18 2 172437-03340  LABEL,TRANSPORT 1
N\ LLEUED FROLE. {\ 19 2 172437-03351  LABEL,GREASE CYL. 2
VIEWED FROM F VIEWED FROM H %\ 20 2 172141-03360  LABEL, START SWITCH 1
31 21 2 172437-03360  LABEL,BATTERY 1
Viewen Enon 30 T 22 2 172437-03371  LABEL 1
46 5051 \ﬁ 23 2 172437-03380  LABEL,SWING AREA 1
6 5 — W 24 2 172437-03390  LABEL,RADIATOR 1
25 2 172437-03400  LABELENG.HOOD 1
36 { 26 2 172437-03410 LABEL,ENG.ROOM 1
NN 27 2 172437-03421  LABEL,MUFFLER 1
44 18 =X A 28 2 172149-03430  LABEL 1
, vz]?; g[? Lgo; N 29 2 172437-03431  LABEL,STEERING 1
—W—F a seorion o 30 2 172437-03440  LABEL,ROPS 1
TN SER T g el 31 2 172437-03450  LABELSEAT BELT 1
EXGINE SERIAL Ho. 32 2 172437-03460 LABEL, BOOM 2
THIS LOGATION 33 2 172437-03470  LABELLEVER LOCK 1
17 12 23 7 34 2 172165-03500 LABEL,GREASE FEED 1
35 2 172437-03500  LABEL,FUEL 1
36 2 172171-03510  LABEL, GREASE 1
37 2 172437-03510  LABEL,HOOK 3
38 2 172437-03530  LABEL,RE-START 1
39 2 172155-03790  LABEL,RE-FUELING 1
40 2 17212503950  LABEL, AIR CLEANER 1
41 2 121120-44800  LABEL, RADIATOR 1
& & 28 42 2 124764-44810  LABEL,SUB-TANK 1
VIEWED FROM G 43 2 124764-44920  LABEL, ANTI-FREEZING 1
27 26 44 2 22857-300050 SCREW, 3X 5 4
45 2 17243403211  LABEL 1
46 2 172437-03481  LABEL, SUPPORT 2
VIEWED FROM K 47 2 17218303280  LABEL,LOCK 2
48 2 17216503231  LABEL, P.T.O. 1
49 2 172168-03301  LABEL, SELECT 1
- 50 2 172437-03700 LABEL 1
51 2  172519-04350  SCREW 4

(1)RUBBER CRWLER SPEC.

(2)2WAY MULTI CHANGE SPEC.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.3. LABEL(CANOPY)(NEW)

Fi 9.3 LABEL (CANOPY) (NEW)

M/#60623~ 21
linc.2 ~ 51

42 ] T

14
ONLY 2WAY VALVE SPEC.
16 39 35
| - A
BONNET INSIDE —e—s
40 e OIC)

I/ RESER ER TARTER STARTER SYWITCH : N
43 49 %z o
AL CLEAER e ‘QMS

=" EWED FRO \
47 VIEVED FROM o I: B
\ RADIATOR S
VIEWED FROM B

VIEWED FROM F VIEWED FROM H

31

VIEWED Frow | 30
50, 51

187 SR i
29 10157 K
© VIEWED FROM D~ #°

F e SECTION J=J

MACHINE SER]AL No. &
ENGINE SERIAL No.

IS STAMP D [NTO
THIS LOCATION

1712 23 17

48 52 28
VIEWED FROM C
271 26

VIEWED FROM K

(A)=B22-2BC(R)US (D)=

(B)=B22-2BP(R)US )=

€)= (F)=
No. Lev. Parts No. Description Qty I R

A B () O (E) R

52 1 172437-03600 LABEL 1 2
53 1 172437-03610 LABEL 2 2
54 1 172437-03620 LABEL 2 2
55 1 172437-03241 LABEL,CRAWLER 1 1

Remarks
(1)RUBBER CRWLER SPEC.
(2)2WAY MULTI CHANGE SPEC.

N:Old <—_>Ne.w Q: Old‘—_> New, R:Old*=5 New, S:0ld <—_vNew W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

Yes'

Yes
Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

; (A)=B22-2BC(R)US (D)=
Flg-4- TOOL (B)=B22-2BP(R)US (E)=
©= (F)=
No. Lev. Parts No. Description Qty |
, 4 A ® € O 6 @
Fig. TOOL 1 1 772141-05100 TOOL ASSY 101
2 2 933110-90000  BAG, TOOL 11
3 2 172614-38300  PIN 5X45, LOCK 4 4
linc.2 ~ 17 3-1 2 172614-38300  PIN 5X45, LOCK 2 2 K
4 5 (A=M/#60623) (B=M/#60623)
4 2 104200-92350  DRIVER, SCREW 1 1
5 2 119640-92750  WRENCH, FILTER 80 1 1
6 2 933171-00470  PLIER 200 1 1
7 2 28110-080100  SPANNER, 8X10 1 1
8 2 28110-120140  SPANNER, 12X14 2 2
9 2 28110-170190  SPANNER, 17X19 1 1
10 2 28110-220240  SPANNER, 22X24 1 1
1 2 28110-270300  SPANNER, 27X30 1 1
12 2 172122-05101  NOZZLE 11
13 2 28150-080000 WRENCH, BAR 8 11
14 2 28227-271400 BOX WRENCH 27X140 11
15 2 28230-120250  HANDLE, TURN 12X250 1 1
16 2 933110-09701  HOSE, GREASE 11
17 2 933110-09801  GUN, GREASE 1 1
18 1 172434-07330  CASE, MANUAL 1 1 w

(A=M/#60618) (B=M/#60618)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601
; (A)=B22-2BC(R)US (D)=
Fig.5. INLET HOSE & EXHAUST PIPE (=522 2803 o
€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

172171-11300 PIPE, TAIL
119831-13580 CLAMP
22117-080000 WASHER, 8

Fi9.5 INLET HOSE & EXHAUST PIPE

22217-080000 WASHER, SPRING 8
26106-080552 BOLT, M8X 55 PLATED
26706-080002 NUT, M8

172171-11500 HOSE,AIR CLEANER
23000-070000 CLAMP, 70
194250-51660 BAND 250

© oo N[O AwN R
I e P N =
PR RRRPRRR PR
PR RRRPRRR PR

1 REFER TO ENGINE Fig.56

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601
; (A)=B22-2BC(R)US )=
Fig.6. ACCELERATOR (=522 2803 o
€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

Fig. 6 ACCELERATOR

1 1 172137-12270  JOINT, CABLE 1 1
2 1 172141-12280 CLAMP, WIRE 1 1
3 1 172113-12521 PIN, CABLE 1 1
4 1 1C6281-52310 PIN, SNAP 6 2 2
5 1 1A1040-56900  PIN, 6X17 1 1
6 1 1A1380-58050 GROMMET, 16X20X4.5 1 1
7 1 22137-060000  WASHER, 6 2 2
8 1 22217-080000  WASHER, SPRING 8 2 2
9 1 26013-100302 BOLT, M10X 30 2 2
10 1 26116-080162 BOLT, M8X 16 PLATED 2 2
11 1 172179-12100 LEVER,ACCEL 1 1
12 2 172165-12140 GRIP 1 1
13 1 172168-12110 CABLE, ACCELERATOR 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601
; (A)=B22-2BC(R)US (D)=
Fig.7. ENGINE MOUNT (=522 2803 o
€)= (F)=
Lev. Parts No. Description Qty |

(A B €©) ©O E ©

z
°

Fi9-7 ENGINE MOUNT

=
w

22217-120000  WASHER, SPRING 12
22217-120000  WASHER, SPRING 12
26013-100252 BOLT, M10X 25

=
[S2 N

=
(2]

26013-120302 BOLT, M12X 30
26716-120002 NUT, M12
172168-13250  ABSORBER,SHOCK 180

=
~

1 1 196420-02310  ABSORBER, SHOCK 230 2 2
2 1 172146-13101 BRACKET (73) 1 1
3 1 172168-13101 MOUNT(R), ENGINE 1 1
4 1 172146-13111 BRACKET (73) 1 1
5 1 172168-13120 MOUNT(L), ENGINE 1 1
6 1 172168-13150 BRACKET,ENGINE (73) 2 2
7 1 172168-13181 BRACKET,ENGINE (73) 2 2
8 1 172162-13200 BOLT M10X30 8 8
9 1 172124-13230 STOPPER, ENGINE 3 3
10 1 172131-37170 BOLT M12X 30 6 6
11 1 172137-46040 SEAT, SPRING 8 8
12 1 22217-100000 WASHER, SPRING 10 8 8
1 6 6
1 8 8
1 6 6
1 8 8
1 8 8
1 2 2

[
[ee]

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

1 A)=B22-2BC(R)US D)=
Fig.8. RADIATOR & MOUNT EB§:Bzz_ZBPfR;US EE;:
©)= (F)=
No. Lewv. Parts No. Description ' |
Fig. 8 RADIATOR & MOUNT @ ® © 066
1 1 172171-13300 MOUNT(R), RADIATOR 1 1
2 1 172122-13310  MOUNT, RADIATOR 4 4
o 39 3 1 172171-13330  PLATE, RADIATOR 11
30 4 1 172171-13340 MOUNT L CMP,RADIATOR 11
5 1 172171-13410 BRACKET 11
30 2 6 1 17212414650 HOSE L=1100, FUEL 11
& 2) 7 1 172171-13461 HOSE 7.5X13 1 1
\® g;w 8 1 121468-44510  SUB-TANK ASSY 1 1
: : 9 2 121470-44521  BODY, TANK 11
CANOPY  SPEC. 10 2 121450-44531 CAP 11
36 11 2 121468-44540  PLUG, SUB-TANK 101
20 40 12 2 124450-44560  RETAINER 1 1
13 2 121470-44581  GASKET 1 1
14 2 23065-070130  PIPE, 7X 130 11
14A 1 124764-44810  LABEL,SUB-TANK 11 4
15 1  121470-44540  LABEL, SUB-TANK 1 1
16 1 119831-44551  RADIATOR 101 2
17 2 124450-44590  CAP, RADIATOR 11 3
17A 1 121120-44800 LABEL, RADIATOR 1 1 4
17B 1 124764-44920  LABEL, ANTI-FREEZING 101 4
18 1 17243413400  NET, WIRE 11
19 1 11983149010  PIPE, WATER 11
20 1 119831-49020  PIPE, WATER 1
21 1 119831-49040  PIPE, WATER 1
22 1 11983149050  PIPE, WATER 1
23 1 121450-49110  COCK ASSY, 3-WAY 11
25 2 121250-49121  PLUG, DRAIN 11
26 2 24311-000160  O-RING, 1AP16.0 1 1
27 1 124766-59050  CLIP, HOSE 12 4 4
28 1 22137-060000 WASHER, 6 2 2
29 1 22137-080000 WASHER, 8 2 2
30 1 23010-038000 CLAMP, 38 4 4
31 1 26013-060202  BOLT, M6X 20 2 2
32 1 26013-080162  BOLT, M8X 16 4 4
33 1 26013-080162  BOLT, M8X 16 2 2
34 1 26013-100202  BOLT, M10X 20 4 4
35 1 26013-080162  BOLT, M8X 16 2 2
36 1 26051-080002  NUT, M8 8 8
37 1 1A1380-58050 GROMMET, 16X20X4.5 2 2
38 1 12125044590 CLAMP 2 2
39 1 93316855770  BAND 146 11
40 1 933152-09280  BAND 170 11

Remarks
(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABELS AT THE SAME TIME.

REF. NO. 14A.

(2)PLEASE USE THIS PART WITH FOLLOW-
ING LABELS AT THE SAME TIME.

REF. NO. 17A.

(3)PLEASE USE THIS PART WITH FOLLOW-
ING LABELS AT THE SAME TIME.

REF. NO. 17B.

(4)LABELS ARE NOT ILLUSTRATED.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CS10-M37601

Fig.9. FUEL TANK & FUEL PIPE (A)=B22-2BC(R)US (©)=

(B)=B22-2BP(R)US ()=
©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

Fig.g FUEL TANK & FUEL PIPE

772171-14101-1 TANKASSY, FUEL
104200-11920 COCK, WATER
172162-14180 GAUGE, FUEL

Tinc. (1)~ 17 172162-14200  GASKET

© 0N BMIWNE

1 1 1

2 1 1

2 1 1

2 1 1

‘ 3 172171-14150 RUBBER, SEAL 1 1
3 172171-14210 SEAL, SPONGE 1 1

3 172171-14220 SEAL, SPONGE 1 1

3 172168-14240 SEAL, SPONGE 1 1

10 2 172141-14260 FLOAT 1 1
11 2 172122-14301 CAP ASSY, TANK 1 1
12 3 172122-14350 GASKET 1 1
13 2 26557-050122 SCREW, M5X12 5 5
14 2 172142-14421 HOSE, FUEL GAUGE 1 1
15 2 172183-14250 FILTER (FUEL 1 1
16 2 22217-050000  WASHER, SPRING 5 5 5
17 2 23010-014000 CLAMP, 14 2 2
18 1 172142-14320 GAUGE, FUEL 1 1
19 1 194145-04810  WASHER 10 6 6
20 1 22217-100000 WASHER, SPRING 10 6 6
21 1 23080-013000 CLAMP, 13 1 1
22 1 26116-100252 BOLT, M10X 25 PLATED 6 6
23 1 172171-14600 HOSE 800 1 1
24 1 172171-14600 HOSE 800 1 1
25 1 129335-55700 SEPARATOR ASSY,WATER 1 1
26 2 104200-55321 VALVE, TAPER 1 1
27 2 104200-55330 SPRING, VALVE 1 1
28 2 104200-55341 HANDLE 1 1
29 2 124064-55510 COVER 1 1
30 2 102103-55520 O-RING 1 1
31 2 110250-55610 RING, RETAINING 1 1
32 2 121257-55720 SPRING 1 1
33 2 121257-55731 FLOAT 1 1
35 2 101720-55750 PLUG, 6 2 2
36 2 104200-55750 SCREW, M4 1 1
37 2 171081-55910 SCREEN 1 1
38 2 23418-060000 GASKET, 6X1.0 2 2
39 2 24311-240100 O-RING, 1AP10A 1 1
40 1 124766-59050 CLIP, HOSE 12 6 6
5 41 1 22217-080000  WASHER, SPRING 8 1 1
= 42 1 26116-080652 BOLT, M8X 65 PLATED 1 1
43 1 194440-51620 CLAMP 1 1
31 44 1 172171-14610 HOSE 260,FUEL 1 1
45 1 172171-14300 CLAMP 1 1
46 1 172126-16540 CLAMP 1 1
47 1 172168-14270 COVER ASSY 1 1
48 1 22217-080000  WASHER, SPRING 8 2 2
1 2 2

5
o

26116-080162 BOLT, M8X 16 PLATED

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

; A)=B22-2BC(R)US D)=
Flglo BATTERY EB;:BZZ-ZBP((R;US EE;:
€)= (F)=
No. Lev. Parts No. Description w ® (C)QII{D) ©® © |

FI g' 1 0 BATTERY 1 1 172170-16100 CORD, BATTERY 1 1

2 1 172168-16101 BATTERY 1 1

3 1 172142-16110 CORD, BATTERY 1 1

4 1 194432-51550 COVER, BATTERY 1 1

5 1 22137-100000 WASHER, 10 1 1

6 1 22217-080000 WASHER, SPRING 8 1 1

7 1 22217-100000 WASHER, SPRING 10 1 1

8 1 26716-080002 NUT, M8 1 1

9 1 26716-100002 NUT, M10 1 1

10 1 172168-16300 CLAMP, BATTERY 1 1

11 1 22157-080000 WASHER, 8 2 2

12 1 26716-080002 NUT, M8 4 4

13 1 933171-15710 ROD(B), BATTERY FIX 2 2

y

J\TO ENGINE

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.11. ELECTRIC PART AR o
©)= (F)=
No. Lev. Parts No. Description Qty |
Fig 1 1 ELECTRIC PART -0 0.0 6.6

. 1 1 172168-16501 HARNESS AWIRE 1 1
2 1 172168-16512 HARNESS B,WIRE 1 1
3 1 172428-16520 HARNESS (C), WIRE 1 1
4 1 172428-17100 SWITCH ASSY, STARTER 1 1
5 2 172165-16530 HARNESS D 1 1
6 2 172187-17080 COVER 3 3
7 2 172187-17090 COVER 2 2
8 2 933110-00301 KEY ASSY 1 1
9 1 22137-100000 WASHER, 10 1 1
10 1 22137-120000 WASHER, 12 2 2
11 1 22217-100000 WASHER, SPRING 10 2 2
12 1 22217-100000 WASHER, SPRING 10 1 1
13 1 22217-120000 WASHER, SPRING 12 2 2
14 1 26116-100162 BOLT, M10X 16 PLATED 1 1
15 1 26116-100162 BOLT, M10X 16 PLATED 2 2
16 1 26116-120162 BOLT, M12X 16 PLATED 2 2
17 1 29311-515000 GROMET, 50.5X5 1 1
18 1 933168-55770 BAND 146 3 3
19 1 933171-15801 CORD, ENGINE EARTH 1 1
20 1 172162-17101 BOX ASSY, INDICATOR 1 1
21 2 172162-17240 METER ASSY, FUEL 1 1
22 2 172162-17250 HARNESS 1 1
23 2 172162-17270 COVER ASSY 1 1
26 2 172162-17130 METER, HOUR 1 1
27 2 172162-17120 VALVE 4 4
28 1 172141-17161 BOX, FUSE 1 1
29 2 29411-150000 FUSE, CARTRIDGE 15A 5 5
30 1 172126-16540 CLAMP 3 3
31 1 172141-17190 SWITCH, WORK LAMP 1 1
32 2 172141-17230 BULB, 24V 6W 1 1
33 1 172162-17410 LAMP ASSY, HEADLIGHT 1 1
34 2 29220-788200 BULB, 12V 25W 1 1
35 1 119247-77100 RELAY, SAFETY 1 1
36 1 119653-77710 LIMITER, CURRENT 1 1
37 1 172183-16540 LINK,FUSIBLE 1 1
38 1 119650-77910 RELAY ASSY, GLOW 1 1
41 1 119632-77922 TIMER 1 1
42 1 22137-060000 WASHER, 6 2 2
43 1 22137-060000 WASHER, 6 1 1
44 1 22137-060000 WASHER, 6 2 2
45 1 194250-51660 BAND 250 1 1
46 1 933168-55770 BAND 146 1 1
47 1 22217-080000 WASHER, SPRING 8 2 2
48 1 22217-080000 WASHER, SPRING 8 2 2
49 1 22217-100000 WASHER, SPRING 10 3 3
50 1 26013-060122 BOLT, M6X 12 2 2
51 1 26022-050162 SCREW, M5X16 2 2
52 1 26022-060122 SCREW, M6X12 1 1
53 1 26022-060122 SCREW, M6X12 1 1
54 1 26022-060122 SCREW, M6X12 2 2
55 1 26022-060162 SCREW, M6X16 1 1

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.11. ELECTRIC PART AR o
©)= (F)=
No. Lev. Parts No. Description Qty |
Fig 1 1 ELECTRIC PART P00 0 6.6
. 56 1 26022-060162 SCREW, M6X16 1 1
57 1 1A1380-58050 GROMMET, 16X20X4.5 1 1
58 1 26022-060252 SCREW, M6X25 2 2
59 1  26589-040202 SCREW, M4X20 4 4
60 1 26116-080162 BOLT, M8X 16 PLATED 2 2
61 1 26116-080162 BOLT, M8X 16 PLATED 2 2
62 1 26716-100002 NUT, M10 3 3
63 1 933110-05300 HORN 1 1
64 1 172165-16560 HARNESS (G) 1 1
65 1 172164-17140 SWITCH 1 2
66 1 172141-17141 CHECKER 1 1
67 1 26776-160002 NUT, LOCK M16 1 2
68 1 172141-17150 BUZZER 1 1
69 1 172142-16550 CLAMP 1 1
70 1 22217-060000 WASHER, SPRING 6 1 1
71 1 26116-060122 BOLT, M6X 12 PLATED 1 1
72 1 172168-17100 BRACKET ASSY, ELEC. 1 1
73 1 172168-17120 BRACKET ASSY, TIMER 1 1
74 1 194464-52190 SWITCH, SAFETY START 1 1
75 1 26776-180002 NUT, LOCK M18 1 1
76 1 172165-16541 HARNESS E 1
77 1 172162-17330 SWITCH, WIPER 1
78 1 933113-15000 LIGHTER ASSY, CIGAR 1
79 1 172122-79890 CLAMP, HOSE 1 1

STARTER MOTOR

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.12. WORK LAMP

Fi9-1 2 WORK LAMP

(A)=B22-2BC(R)US (D)=
(B)=B22-2BP(R)US )=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172137-16560 BAND 5 5
2 1 172141-16561 WIRE, LAMP 1 1
3 1  172141-17201 LAMP, WORK 1 1
4 2 172141-17211 BULB 1 1
5 1 172137-17401 COVER, LAMP 1 1
6 1 26013-120252 BOLT, M12X 25 1 1
7 1 933152-03700 WASHER, CLUTCH 1 1
8 1 22137-130000 WASHER, 13 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601
; (A)=B22-2BC(R)US (D)=
Fig.13. HEATER & DEFROSTER (=522 2803 o
€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

Fig-1 3 HEATER & DEFROSTER 772171-17601  HEATER ASSY
172165-17601  HEATER ASSY

172168-17600 CONNECTOR, PT3/8XM16

172171-17600 STAY, CLAMP

linc.2 ~ 24 172162-17610  SWITCH, HEATER

© 0O NOOOOMWNE

1 1

2 1

2 1

2 1

2 1

‘ 2 172168-17640 HOSE ASSY, HEATER 1
3 172312-17620 HOSE, HEATER 1

3 172168-17650  TUBE, CORRUGATED 1

2 172425-17630  VALVE ASSY, HEATER 1

10 2 172137-17630  JOINT, HEATER 1
11 2 172124-17640  JOINT, PIPE 1
12 2 172171-17620 HOSE COMP.,HEATER 1
13 3 172171-17630  TUBE, CORRUGATED 1
14 3 172122-17840 HOSE, HEATER 1
15 2 124465-44950 GASKET, 16 2
16 2 194250-51660 BAND 250 2
17 2 22137-100000  WASHER, 10 4
18 2 23000-022000 CLAMP, 22 4
19 2 23010-038000 CLAMP, 38 2
20 2 26013-100202 BOLT, M10X 20 4
21 2 26013-100202 BOLT, M10X 20 2
22 2 933152-09280 BAND 170 5
23 2 933171-15680 GROMMET 2
24 2 172141-13490  JOINT 1
25 1 172437-17700 HOSE 1
26 2 172124-17730 CONNECTOR 2
27 2 172142-17820 HOSE 1
1

N
[ee]

1 172122-17730 COVER, DEFROSTER
(A=FROM 1ST)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.14. ROLLER & ADJUST (A)=822-2BC(R)US )=

(B)=B22-2BP(R)US ()=
©)= (F)=

Lewv. Parts No. Description Qty |
oot o A B (€ O (E) (F)

z
°

P/C NCHS N

PUBL I SHED: 2008/02 -
/ AN 1 1 933126-34300 SEAL, DKB3547710 2 2
\\‘\\_;f—é/ 2 1 772141-37101 IDLER ASSY, IRON 2 2
/% 3 2 172141-99490 IDLER KIT, FRONT 2 2
4 3 172141-37130 SHAFT, IDLER 2 2
5 3 172141-37140 SEAL, 357220 4 4
6 3 22242-000300 RING, 30 2 2
7 3 22252-000720 RING, 72 4 4
8 3 24101-062074 BEARING, BALL 6207 4 4
9 2 172141-37100 IDLER ASSY 2 2
10 2 172141-37111 FORK(L), IDLER 2 2
11 2 172141-37121 FORK(R), IDLER 2 2
12 1  172141-29110 SPROCKET 2 2
13 1 933171-13691 PLUG PT1/8 2 2
14 1 772422-37300 ROLLER ASSY, TRACK 6 6
16 2 172422-37310 SHAFT, ROLLER 6 6
17 2 172141-37320 SPACER 12 12
18 2 1A1030-48250  SEAL, QLF30621218 12 12
19 2 22252-000620 RING, 62 12 12
20 2 22252-000750 RING, 75 12 12
21 2 933111-73800 BEARING 12 12
22 1 172162-82980 BOLT M16X 35 12 12
23 1 22217-160000 WASHER, SPRING 16 12 12
24 1 26013-120302 BOLT, M12X 30 18 18
25 1 172146-37700 SPRING ASSY, CRAWLER 2 2
26 1 172141-37801 PISTON, ADJUST 2 2
27 1 172122-37843 VALVE ASSY, NIPPLE 2 2
28 2 24315-000140 O-RING, 1BP14.0 2 2
29 2 24761-020000 NIPPLE, GREASE PT1/8 2 2
30 1 172141-37850 RING G35, BACK UP 2 2
31 1 24325-000350 O-RING, 1BG35.0 2 2
32 1 26013-100402 BOLT, M10X 40 8 8
33 1 772146-37101 IDLER ASSY, RUBBER 2 2
34 2 172141-99490 IDLER KIT, FRONT 2 2
35 3 172141-37130 SHAFT, IDLER 2 2
36 3 172141-37140 SEAL, 357220 4 4
37 3 22242-000300 RING, 30 2 2
38 3  22252-000720 RING, 72 4 4
39 3  24101-062074 BEARING, BALL 6207 4 4
40 2 172146-37100 IDLER, 280 2 2
41 2 172141-37111 FORK(L), IDLER 2 2
42 2 172141-37121 FORK(R), IDLER 2 2
| .".MARKED PART HAS BEEN CHANGED (ADDED).
Remarks
(1)RUBBER CRAWLER SPEC.
(2)IRON CRAWLER SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

; A)=B22-2BC(R)US D)=
Flg 15. CRAWLER EBgzszz-zsp((R;US EE;:
©)= (F)=
No. Lev. Parts No. Description Qty |
1 5 @ (B © ® E @
H 1 1 172141-38101 CRAWLER ASSY 2 2
F | g ¢ CR AWI— E R 2 2 172141-38231 SHOE, CRAWLER 72 72
3 2 172141-38150 LINK ASSY, CRAWLER 2 2
4 3 172141-38200 BUSH 72 72
5 3 172141-38210 PIN, CRAWLER 70 70
6 1 172141-38220 PIN, MASTER 2 2
7 1 172614-38300 PIN 5X45, LOCK 2 2
8 1 172141-38610 CRAWLER ASSY, RUBBER 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.16. CONTROL EQUIPMENT(LEVER STAND) (222800 o
(©)= (F)=
1 6 No. Lev. Parts No. Description N 6 CQItyD - |
Fig. CONTROL EQUIPMENT (LEVER STAND) 1 1  172146-41320  GROMMET (1) (1) @060
2 1 194145-04810 WASHER 10 2 2
3 1 172165-46401 SUPPORT ASSY 1 1
4 1 172165-46660 COVER ASSY 1 1
5 1 172165-47100 STAND, LEVER 1 1
6 2 172141-41370 BUSH 2015 2 2
8 2 24550-025150 BUSH, 25X15 2 2
9 1 172165-47300 STAND, LEVER 1 1
10 2  172141-41370 BUSH 2015 2 2
12 2 24550-025150 BUSH, 25X15 2 2
12A 1 172437-03481 LABEL, SUPPORT 1
13 1 172165-47730 GUIDE ASSY, HOSE 1 1
14 1 172165-47770 BRACKET, ACCEL 1 1
15 1 172165-47900 BRACKET R 1 1
16 1 172165-47930 BRACKET L 1 1
17 1 172165-47960 BOLT M 8 4 4
18 1 26116-100504 BOLT, M10X 50 PLATED 2 2
19 1 172165-47980 SHIM 4 4
20 1 172151-53430 GROMMET, 34 2 2
21 1 172165-47990 WASHER 25.5X42 2 2
22 1 26716-100002 NUT, M10 2 2
23 1 22217-100000 WASHER, SPRING 10 7 7
24 1 22242-000250 RING, 25 2 2
25 1 24761-020000 NIPPLE, GREASE PT1/8 4 4
26 1 26013-080202 BOLT, M8X 20 4 4
27 1 26013-080202 BOLT, M8X 20 4 4
28 1 26013-100202 BOLT, M10X 20 2 2
29 1 26116-100202 BOLT, M10X 20 PLATED 4 4
30 1 26116-100902 BOLT, M10X 90 PLATED 2 2
31 1  194630-62360 GROMMET 4 4
! 32 1 172519-63240 BOLT 8 8
i 33 1 22217-080000 WASHER, SPRING 8 4 4
34 1 24311-000340 O-RING, 1AP34.0 4 4
35 1 172165-47720 GUIDE ASSY, HOSE 1 1
Remarks
(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABELS AT THE SAME TIME.
REF. NO. 12A.
(2)LABELS ARE NOT ILLUSTRATED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601
Fig.17. CONTROL EQUIPMENT(TRAVEL) AR o
©)= (F)=
Lev. Parts No. Description Qty |

(A B €©) ©O E ©

z
°

Fig. 1 7 CONTROL EQUIPMENT (TRAVEL)

1 1 172141-41340 BOOTS 2 2
2 1 172164-45951 GRIP, DRIVE 1 1
3 3 1 172164-45961 GRIP, DRIVE 1 1
4 1 172168-45101 LEVER L COMP.,TRACK 1 1
5 2 172141-41370 BUSH 2015 2 2
6 1 172168-45121 LEVER R COMP.,TRACK 1 1
7 2 172141-41370 BUSH 2015 2 2
8 1 172124-46200 O-RING 3 3
9 1 24761-020000 NIPPLE, GREASE PT1/8 2 2
10 1 26116-100504 BOLT, M10X 50 PLATED 4 4
11 1 26716-100002 NUT, M10 4 4
12 1 26756-100002 NUT, LOCK M10 2 2
13 1 172168-45200 SHAFT ASSY, TRACK 1 1
14 1 26013-100252 BOLT, M10X 25 2 2
15 1 172165-46100 PEDAL L ASSY 1 1
16 1 172165-46150 PEDAL R COMP 1 1
17 1 26013-060302 BOLT, M6X 30 4 4
18 1 172168-45940 ROD 200 2 2
19 1 172122-46590 ELBOW 2 2
20 1 22137-080000  WASHER, 8 2 2
21 1 22417-160160 PIN, COTTER 1.6X16 2 2
22 1 26051-080002 NUT, M8 4 4
23 1 933110-54100 PIN 4.75X14 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.18. CONTROL EQUIPMENT(SWING)

Fig. 1 8 ONTROL EQUIPMENT (SWING)

_'7.\\
H
\
\
\
\
8
\
\

F—2

(A)=B22-2BC(R)US
(B)=B22-2BP(R)US
©)=

)=
©®=
=

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1 1A1040-45890 WASHER, 10X36X4.5 1 1
2 1 172124-46200 O-RING 2 2
3 1 172165-46300  LINK W/BUSH 1 1
3-1 1 172165-46301 LINK W/BUSH 1 1
(A=M/#60623) (B=M/#60623)
5 2 172141-41360 BUSH 1415 2 2
6 1 172165-46350 BRACKET, PEDAL 1 1
7 1 172146-41910  PIN 14-100 1 1
8 1 172168-46800  LINK W/BUSH, SWING 1 1
10 2 172141-41370  BUSH 2015 2 2
11 1 172168-46820  SHAFT ASSY, SWING 1 1
12 1  24311-000210 O-RING, 1AP21.0 2 2
13 1 24761-020000  NIPPLE, GREASE PT1/8 1 1
14 1 24761-050000 NIPPLE, GREASE C 1 1
15 1 26051-080002 NUT, M8 7 7
16 1 26013-100202 BOLT, M10X 20 2 2
17 1 26013-100252 BOLT, M10X 25 2 2
18 1  26116-100202 BOLT, M10X 20 PLATED 1 1
19 1 172068-28490  SPRING 4 4
20 1 172157-45990 BOOTS, PEDAL 1 1
21 1  172165-46230 SHAFT, SWING 2 2
22 1 172165-46261  COVER, PEDAL 2 2
22A 1 172165-03231 LABEL, P.T.O. 2 2
23 1  172165-46281 PEDAL ASSY, SWING 1 1
24 1 172165-46340 BOLT 2 2
25 1 22137-080000 WASHER, 8 2 2
26 1 22351-040020  PIN, SPRING 4.0X20 2 2
27 1 26116-080304 BOLT, M8X 30 PLATED 2 2
28 1 26716-080002 NUT, M8 2 2
29 1 26716-080002 NUT, M8 4 4
30 1 172122-46590 ELBOW 3 3
31 1 172168-46840 ROD 240 1 1
32 1 172168-46860 ROD 100 1 1
33 1 172122-47250  BALL 8, LINK 1 1
34 1 22137-080000 WASHER, 8 4 4
35 1 22217-100000 WASHER, SPRING 10 1 1
36 1  22351-040032 PIN, SPRING 4.0X32 1 1

Remarks

(1)PLEASE USE THIS PART WITH FOLLOW-

ING LABELS AT THE SAME TIME.

REF. NO. 22A.

(2)LABELS ARE NOT ILLUSTRATED.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.19. CONTROL EQUIPMENT(BLADE) (=522 2803 o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

° 1 1 172165-45270 LEVER ASSY, BLADE S 1 1
Fi g. 1 9 CONTROL EQUIPMENT (BLADE) 2 1 22351-050032  PIN, SPRING 5.0X32 101
3 1 172165-45140 LINK, BLADE 1 1
4 1 172165-45181 BRACKET ASY 1 1
5 2 172141-41360 BUSH 1415 2 2
6 1 24311-000210 O-RING, 1AP21.0 2 2
7 1 26013-100202 BOLT, M10X 20 3 3
8 1 26116-100354 BOLT, M10X 35 PLATED 2 2
9 1 26716-100002 NUT, M10 2 2
10 1 172141-42950 CABLE, BLADE 1 1
11 1 172141-42960 JOINT, CABLE 1 1
12 1 172168-45140 SUPPORT, CABLE 1 1
13 1 172142-45670 ROD, SPOOL 1 1
14 1 172122-46590 ELBOW 1 1
15 1 22417-160160 PIN, COTTER 1.6X16 1 1
16 1 26013-100202 BOLT, M10X 20 2 2
17 1 26051-080002 NUT, M8 1 1
18 1 933110-54100 PIN 4.75X14 1 1
19 1 933168-28480 WASHER, 20X9X3.2 1 1
20 1 22351-030032 PIN, SPRING 3.0X32 1 1
21 1 172164-45970 GRIP, BLADE 1 1

N:Old%New, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.20. CONTROL EQUIPMENT(CUT OFF VALVE) (y-g22.28C(ES o
©)= (F)=
No. Lev. Parts No. Description Q'ty |
Fig. 2 0 CONTROL EQUIPMENT (CUT OFF LEVER) @ B € 0O 6 ¢
1 1 172164-17150 BRACKET, SWITCH 1 2
GANOPY SPEG. 2 1 1D4070-23580  GRIP 12
WErER To Fio. 1o . RIGHT 3 1 172124-46200  O-RING 2 4
4 1 172165-47500 ARM ASSY, LOCK 1 2
5 1 172165-47550 BUSH 1 2
6 1 172165-47621 GUIDE ASSY, LOCK 1 1
7 1 172165-47680 LEVER L 1 1
7-1 1 172165-47681 LEVER L 1 1 N
(A=M/#60618) (B=M/#60618)
7A 1 172183-03280  LABEL,LOCK 1 1
8 1 172165-47801 SPRING, GAS 1 2
9 1 1A1380-56661 SPRING, RETURN 1 2
10 1 22137-080000 WASHER, 8 2 4
11 1 22137-080000 WASHER, 8 2 4
12 1 22272-000070 RING, E- 7 1 2
13 1 22351-035040 PIN, SPRING 3.5X40 1 2
14 1 22351-060040 PIN, SPRING 6.0X40 1 2
15 1 22417-200200 PIN, COTTER 2.0X20 2 4
X 16 1 26013-080202 BOLT, M8X 20 2 4
17 1 26013-100202 BOLT, M10X 20 2 4
19 3 18 1 172165-47601 GUIDE ASSY, LOCK 1
19 1 172168-47700 LEVER 1
19-1 1 172168-47701 LEVER R CMP,,EP LOCK 1 N
(B=M/#60618)
17 19A 1 172183-03280 LABEL,LOCK 1
20 1 172165-47970 BAR 1
21 1 22137-080000 WASHER, 8 2
22 1 22417-200200 PIN, COTTER 2.0X20 2
CABIN SPEC.

REFER TO Fig. 16

Remarks

(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABELS AT THE SAME TIME.

REF. NO. 7A.

(2)PLEASE USE THIS PART WITH FOLLOW-
ING LABELS AT THE SAME TIME.
REF. NO. 19A.

(3)LABELS ARE NOT ILLUSTRATED.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CS10-M37601
Fig.21. CONTROL EQUIPMENT(P.T.O0.CONTROL) AR o
©= F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

Fi 9.2 1 CONTROL EQUIPMENT (P.T.0O.CONTROL)

1 1 172141-42960  JOINT, CABLE 1 1
2 1 172151-45650 CABLE 1 1
3 1 172142-45670 ROD, SPOOL 1 1
4 1 172157-45990 BOOTS, PEDAL 1 1
5 1 172168-46250 SUPPORT, CABLE 1 1
6 1  172165-46281 PEDAL ASSY, SWING 1 1
7 1 172165-46340 BOLT 2 2
8 1 172165-46350 BRACKET, PEDAL 1 1
9 1 172146-41910 PIN 14-100 1 1
10 1 172165-46450 LOCK CMP 1 1
11 1 172165-46480 BOLT 1 1
12 1 172165-46490 SHIM 5 5
13 1 172122-46590 ELBOW 1 1
14 1 172165-46600 LINK, PEDAL 1 1
15 2 172141-41360 BUSH 1415 2 2
16 1 172168-46870 BRACKET 1 1
17 1 22137-080000  WASHER, 8 2 2
18 1 22351-040032 PIN, SPRING 4.0X32 1 1
19 1 22417-160160 PIN, COTTER 1.6X16 1 1
20 1 24311-000210 O-RING, 1AP21.0 2 2
21 1 24761-050000 NIPPLE, GREASE C 1 1
22 1 26013-100162 BOLT, M10X 16 2 2
23 1 26013-100202 BOLT, M10X 20 2 2
24 1 26013-100202 BOLT, M10X 20 2 2
25 1 26051-080002 NUT, M8 1 1
26 1 26116-080304 BOLT, M8X 30 PLATED 2 2
27 1 26716-080002 NUT, M8 2 2
28 1 26716-080002 NUT, M8 2 2
29 1 933110-54100 PIN 4.75X14 1 1
30 1 933168-28480  WASHER, 20X9X3.2 1 1
31 1 1C6141-35370  SPRING, LOCK 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601
Fig.22. CONTROL EQUIPMENT(P.T.O.CONTROL)(CONFLUENCE) A o
©)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

Fig. 2 2 CONTROL EQUIPMENT (P. T.0.CONTROL) (CONFLUENCE)

1 1 172141-42960  JOINT, CABLE 1 1

2 1 172142-45670 ROD, SPOOL 11

3 1 1A1040-45890  WASHER, 10X36X4.5 11

4 1 17231245930  SPRING, 13X1.2X70 11

5 1 172116-45940  KNOB, LEVER 1 1

6 1  172168-46100 BRACKET 1 1

7 1  172168-46160  LINK W/BUSH 1 1

8 2 172141-41370  BUSH 2015 2 2

9 1  172168-46190 LEVER 1 1

10 1 172124-46200 O-RING 2 2

1 1 172168-46231 CABLE 1 1

12 1 172122-46590 ELBOW 1 1

13 1 22217-100000 WASHER, SPRING 10 4 4

14 1 22351-080020  PIN, SPRING 8.0X20 11

15 1 22417-160160  PIN, COTTER 1.6X16 11

° 16 1 24761-050000 NIPPLE, GREASE C 11

,&"’ 17 1 26051-080002  NUT, M8 101

) - ad 18 1  26116-100202  BOLT, M10X 20 PLATED 3 3

REFER TO Fig.26 . !

. : 19 1 26116-100602  BOLT, M10X 60 PLATED 11

’ 20 1 933110-54100  PIN 4.75X14 1 1

\(/‘ \ ) &’/ 21 1 933168-28480  WASHER, 20X9X3.2 1 1
Y ~

o , . .
i hr S
] ’ REFER TO Fig. 16
"
L o &—20 )/"/ )

REFER TO Fig.z‘lg; ’l\

16 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

; A)=B22-2BC(R)US D)=
Fig.23. FRAME & TURNING BEARING y-ozz 2scmUs o
€)= (F)=
No. Lev. Parts No. Description Qty |
Fig. 23 FRAME & TURNING BEARING w6 © 0 6 6
2 1 26013-100302 BOLT, M10X 30 8 8
3 1 172141-50103-1 FRAME ASSY, LOWER 1 1
4 1 172141-50750-1 COVER, MOTOR 2 2
5 1 172141-50761-3 COVER 1 1
5-1 1 172141-50762-2 COVER 1 1 N

(A=M/#60633) (B=M/#60633)

6 1 172141-50890 GROMMET 2 2
7 1 22217-100000  WASHER, SPRING 10 6 6
8 1 22217-120000  WASHER, SPRING 12 4 4
9 1 26116-100202 BOLT, M10X 20 PLATED 6 6
10 1 26116-120252 BOLT, M12X 25 PLATED 4 4
11 1 172730-05250  WASHER 12 12 12
12 1 172141-50901-1 GUARD, SHOE 4 4
13 1 26013-120452 BOLT, M12X 45 12 12
14 1 172730-05250  WASHER 12 9 9
15 1 172131-37170 BOLT M12X 30 7 7
16 1 172168-53300-1 WEIGHT, COUNTER 1 1
16A 1 172437-03330 LABEL, PROTECTOR 1 1
17 1 172171-53310-1 WEIGHT, CENTER 1 1
18 1 172171-53340-1 WEIGHT, SIDE 1 1
19 1 172141-53350 GROMMET, 26 6 6
20 1 172168-53350-1 WEIGHT, COUNTER 1 1 2
20A 1 172437-03330 LABEL, PROTECTOR 1 1
21 1 172171-53350-1 WEIGHT, SIDE 1 1
22 1 172168-53450 BOLT 12X70 2 2
23 1 22217-120000 WASHER, SPRING 12 1 1
24 1 26116-120552 BOLT, M12X 55 PLATED 2 2
25 1 172171-54102 FRAME W/BUSH, TURNING 1 1
26 2 172171-54750 BUSH 50X65 2 2
27 2 172165-81760 SEAL, DUST 50X60X4 2 2
27A 1 172437-03351 LABEL,GREASE CYL. 2 2
28 1 24761-040000 NIPPLE, GREASE B 1 1
29 1  194940-24350 PIN, 10X28 4 4
30 1 172141-57601 BEARING, SWING 1 1
31 2 172141-57610 SEAL SET 1 1
32 3 172141-57620 SEAL 1 1
33 3 172141-57630 SEAL 1 1
34 1 172141-57650 BOLT M12X 55 PLATED 38 38

Remarks

(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABELS AT THE SAME TIME.

REF. NO. 16A.

(2)PLEASE USE THIS PART WITH FOLLOW-
ING LABELS AT THE SAME TIME.
REF. NO. 20A.

(3)PLEASE USE THIS PART WITH FOLLOW-
ING LABELS AT THE SAME TIME.

REF. NO. 27A.

(4)LABELS ARE NOT ILLUSTRATED.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CS10-M37601

1 A)=B22-2BC(R)US D)=
Fig.24. FRAME COVER (b2 8C(RS o
€)= (F)=
2 4 No. Lewv. Parts No. Description @ ® © ' o ©® © |
Fi g FRAME COVER 1 1 194145-04810 WASHER 10 3 3
2 1 172165-61190-3 COVER 1 1
PREVIOUS 32 CABIN SPEC. 3 1 172168-61350  COVER, LAMP 11
4 1 172434-61300 COVER 1
4-1 1 172434-61301 COVER 1 S
(B=M/#60623)
5 1 172165-61450-3 COVER ASSY 1 1
6 1 172168-61500 PLATE A (GREEN:86) 1 1
7 1 172168-61510 PLATE B (GREEN:86) 1 1
8 1 172171-61520 PLATE,C 1 1
9 1 172171-61530 PLATE D COMPL. 1 1
10 1 172428-61550 PLATE F 1 1
10-1 1 172434-61150 COVER ASSY 1 1 N
(A=M/#60590) (B=M/#60590)
10-2 1 172428-61550 PLATE F 1 N
(B=M/#60608)
11 1 172171-61550 PLATE E 1 1
12 1 172168-61560 PLATE G (GREEN:86) 1 1
13 1 172165-61701 COVER, LINK 1 1
14 1 172165-61720 RUBBER 1 1
15 1 172165-61801 PLUG 5 5
16 1 172519-63240 BOLT 4 4
17 1 172519-63240 BOLT 4 4
18 1 22137-100000 WASHER, 10 5 8
19 1 22137-100000 WASHER, 10 9 9
20 1 22217-100000 WASHER, SPRING 10 25 25
21 1 22217-100000 WASHER, SPRING 10 2 2
22 1 26013-080162 BOLT, M8X 16 2 2
23 1 26013-100352 BOLT, M10X 35 5 8
24 1 26116-100162 BOLT, M10X 16 PLATED 2 2
25 1 26116-100202 BOLT, M10X 20 PLATED 25 25
26 1 26367-100002 NUT, M10 4 4
27 1 172732-11510 GROMMET 1 1
27-1 1 172732-11510 GROMMET 1 z
(B=M/#60590)
CABTN SPEG. 25—8 é—25 2020 28 1 172165-61650  COVER 11
25 §—25 28-1 1 172434-61240 COVER ASSY 1 N
(B=M/#60590)
GABIN SPEC. 28-2 1  172434-61241 COVER ASSY 1 N
(B=M/#60608)
§— 38 ey BN 28A 1 172137-03301 LABEL, TURNING LOCK 1 1
> : X 29 1 172437-61821 COVER 1
0 ﬁ N 30 1 172437-61500 SHEET, NON SLIP 1
* 10—1 16 27 o8 31 1 172437-61510 RUBBER 1 1
32 1 172171-61300 COVER ASSY 1
33 1 172165-61740-3 COVER 1
34 1 172165-61780-3 BRACKET 1
Remarks 35 1 172519-63240 BOLT 1
36 1 22217-140000 WASHER, SPRING 14 2
fﬁ,g'[_'igséfg iTETTﬂéSSPAANng e FoLLow: 37 1 26116-140352  BOLT, M14X 35 PLATED 2
REF. NO. 28A. 38 1 172434-61090 BOX ASSY, TOOL 1 1 W
(2)LABELS ARE NOT ILLUSTRATED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

; A)=B22-2BC(R)US D)=
Fig.24. FRAME COVER y-ozz 2scmUs o
€)= (F)=
2 4 No. Lev. Parts No. Description » ® (C)QII{D) © ® |
Fig. FRAME COVER (A=M/#60590) (B=M/#60590)
38-1 1 172434-61090 BOX ASSY, TOOL 1 z
PREVIOUS 32 CABIN SPEC. (B=M/#60608)
39 1 172434-61210 COVER, GREASE 1 1 W
(A=M/#60590) (B=M/#60590)
39-1 1 172434-61210 COVER, GREASE 1 Z
(B=M/#60608)
40 1 172435-61660 TRIM, 130 1 1 W
(A=M/#60590) (B=M/#60590)
40-1 1 172435-61660 TRIM, 130 1 z
(B=M/#60608)
41 1 172212-61230 FASTENER, DIAL 1 W
(B=M/#60590)
42 1 172434-61220 COVER, TOOL BOX 1 W
(B=M/#60590)
43 1 172434-61290 BOX, TOOL 1
(B=M/#60590)
44 1 172434-61320 COVER, PIN 1 1
20— Pl Ny (A=M/#60590) (B=M/#60590)
p5—© REFER 10 Fig. 16/ 441 1 172434-61320 COVER, PIN 1 z
CABIN SPEC. / ?// (A=M/#60608)
39 ( ; 45 1 172434-61350 SEAL, RUBBER 2 2 W
(A=M/#60590) (B=M/#60590)
% 45-1 1 172434-61350 SEAL, RUBBER 2 Y4
"”< (A=M/#60608)
40 46 1 22217-050000 WASHER, SPRING 5 2 W
(B=M/#60590)
47 1 22217-080000 WASHER, SPRING 8 4
(B=M/#60590)
48 1 26013-080162 BOLT, M8X 16 2 2
(A=M/#60590) (B=M/#60590)
48-1 1 26013-080162 BOLT, M8X 16 2 z
(A=M/#60608)
49 1 26013-100202 BOLT, M10X 20 2 W
(B=M/#60608)
CABIN SPEC. 25 50 1 26577-050122 SCREW, M5X12 2

(B=M/#60590)

B=M/#60590
SN ( )

16 27 28

51 1 26716-050002 NUT, M5 2 W
B=M/#60590
CABIN SPEC. ( )
52 1 26716-080002 NUT, M8 4 W
38
~ 101

Remarks
(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABELS AT THE SAME TIME.

REF. NO. 28A.
(2)LABELS ARE NOT ILLUSTRATED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

i A)=B22-2BC(R)US D)=
Flgzs STEP EBgzszz-ZBP((R;US EE;:
©)= (F)=
No. Lewv. Parts No. Description ' |
. A B (€ O (E) (F)
F| g . 2 5 STEP 1 1 172165-62100 STEP 1 1
2 1 172168-62201 MAT, FLOOR 1 1
3 1 172165-62800 GROMMET 1 1
4 1 22217-100000 WASHER, SPRING 10 9 9
2WAY MULTI CHANGE SPEC. 5 1 22217-100000 WASHER, SPRING 10 4 4
6 1 22217-100000 WASHER, SPRING 10 7 7
7 1 22417-320200  PIN, COTTER 3.2X20 2 2
8 1 26116-100202 BOLT, M10X 20 PLATED 9 9
9 1  26116-100202 BOLT, M10X 20 PLATED 4 4
10 1 26116-100202 BOLT, M10X 20 PLATED 7 7
11 1 172142-62300  WING BOLT M10X15 2 2
12 1 172122-17190  CLIP, TREE 4
13 1 172176-68210  CLIP, TREE 2
14 1 172157-54850 GROMMET, 18 1
15 1 172151-62240 GROMMET 2
16 1 172165-68250 PLUG,RUBBER 1
17 1 172165-62300 STEP 1 1
18 1 26013-100202 BOLT, M10X 20 3 3
19 1 172116-46630 KNOB, LEVER 1 1
20 1 172171-58800 PIN, LOCK 1 1
21 1 172171-62150 STEP ASSY 1 1
21A 1 172437-03360  LABEL,BATTERY 1 1
22 1 172165-62600 STEP 1 1
22-1 1 172428-62600  STEP 1 1 S
(A=FROM 1ST) (B=FROM 1ST)
23 1 172165-62630 RUBBER 90,EDGE 1 1
24 1 194145-04810  WASHER 10 1 1 1
25 1 172165-62341  COVER, ROTARY MULTI 1 1 1
26 1 172165-62380 COVER, ROTARY MULTI 1 1 3
26A 1 172437-03610  LABEL 1 1 4
26B 1 172437-03620 LABEL 1 1 4
27 1 26013-100162 BOLT, M10X 16 1 1 1
28 1 26647-100152 BOLT, WING M10X15 1 1 1

Remarks
(1)2 WAY MULTI CHANGE SPEC.

(2)PLEASE USE THIS PART WITH FOLLOW-
ING LABELS AT THE SAME TIME.

REF. NO. 21A.

(3)PLEASE USE THIS PART WITH FOLLOW-

ING LABELS AT THE SAME TIME.
REF. NO. 26A & 26B.

2 WAY MULTI CHANGE SPEC.
(4)LABELS ARE NOT ILLUSTRATED.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CS10-M37601

Fig.26. SEAT & SEAT MOUNT

(A)=B22-2BC(R)US
(B)=B22-2BP(R)US
©)=

)=
©®=
=

No. Lewv. Parts No. Description R
Fio. 2B sear a sear wount ®W @ © 0 ©6 6
1 1 194300-21460  CAP, RUBBER 25 1 1
2 1 172168-63100  PANEL(L),INST(EP 1 1 2
2A 1 172519-03150  LABEL, ACCEL 1 1 5
2B 1 172168-03301 LABEL, SELECT 1 1 5
3 1 172519-63240 BOLT 16 16
4 1 172165-63600 COVER, PANEL 1 1
5 1 172165-63620 COVER, PANEL 1 1 3
5A 1 172437-03241  LABEL,CRAWLER 1 1 5
6 1 172165-63650 PLUG 10,HOLE 3 3
7 1 172165-63660 CAP 1 1
8 1 172165-63700  PANEL(R),INST(EP 1 1 4
8A 1 172141-03360  LABEL, START SWITCH 1 1 5
8B 1 172437-03530  LABEL,RE-START 1 1 5
8C 1 172162-03180  LABEL,HEATER SWITCH 1 5
8D 1 172162-03190  LABEL,WIPER SWITCH 1 5
9 1 22137-040000  WASHER, 4 4 4
10 1 26716-040002  NUT, M4 4 4
11 1 172437-64200  SEAT, GRAMMER 1 1
12 1 172437-64210 SUSPENSION, GRAMMER 1 1
13 1 172437-64400 STOPPER, SEAT 2 2
14 1 172437-64410 STOPPER ASSY 2
14-1 1 172437-64440  STOPPER, SUSPENSION 2 1
(B=M/#60623)
15 1 26013-080252  BOLT, M8X 25 4 4
16 1 26716-080002  NUT, M8 4 4
16-1 1 26051-080002  NUT, M8 4 4
(A=*1999.08) (B=*1999.08)
17 1 172157-45840  WASHER 8X18X4 4 4
18 1 172437-64300 MOUNT AASSY,SEAT US 1 1
19 1 172165-64390  MOUNT 1 1
20 1 22137-080000 WASHER, 8 4 4
(A=*1999.08) (B=*1999.08)
21 1 26013-080202  BOLT, M8X 20 4 4
22 1 26013-100202  BOLT, M10X 20 4 4
23 1 26450-080502  BOLT, M8X 50 4 4
24 1 26716-080002  NUT, M8 4 4
24-1 1 26051-080002  NUT, M8 4 4
(A=*1999.08) (B=*1999.08)
25 1 26716-080002  NUT, M8 4 4
25-1 1 26051-080002  NUT, M8 4 4
(A=*1999.08) (B=*1999.08)
Remarks 26 1 172437-64440  STOPPER, SUSPENSION 1
(1)INTERCHANGEABLE BY SIMULTANEOUS 27 1  26450-080252 BOLT, M8X 25 2
REPLACEMENT WITH REF.NO.27A & 28A.
(2)PLEASE USE THIS PART WITH FOLLOW- 27A 1 26450-08(25:55/#606823LT' M8X 25 2
ING LABELS AT THE SAME TIME.
REF. NO. 2A,2B 28 1 26716-080002 NUT, M8 2
(3)PLEASE USE THIS PART WITH FOLLOW- 28A 1 26716-080002 NUT, M8 2

ING LABELS AT THE SAME TIME.

REF. NO. 5A.

(4)PLEASE USE THIS PART WITH FOLLOW-
ING LABELS AT THE SAME TIME.

REF. NO. 8A-8D.

(B=M/#60623)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OIdT”: New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CS10-M37601

H A)=B22-2BC(R)US D)=
Flg .27. BONNET Esgzszz-zsp((R;us EE;:
(©)= (F)=
2 7 No. Lev. Parts No. Description » ® (C)QII{D) © ® |
Fig. BONNET 1 1 19414504810 WASHER 10 4 4
2 1 19414504810  WASHER 10 6 6
3 1 194145-04810  WASHER 10 4 4
4 1 172171-65100-2 BONNET (YELLOW) 1 1
6 2 172171-65780  RUBBER, SEAL 1 1
7 2 172168-65790  RUBBER, SEAL 1 1
8 2 172171-65820 RUBBER, SEAL 1 1
9 2 172171-65850  RUBBER, SEAL 1 1
10 1 172168-65200  PIPE, EXTENSION 11
11 1 172168-65260  SPRING, GAS 1 1
12 1 172734-65260  PIN, BONNET LEVER 1 1
13 1 172734-65270  SPRING, CATCH 11
14 1 172171-65300-2 BONNET B (YELLOW) 1 1
16 2 172168-65760 RUBBER, SEAL 1 1
16A 1 172437-03380  LABEL,SWING AREA 1 1 3
16B 1 172437-03400  LABEL,ENG.HOOD 1 1 3
16C 1 172437-03410  LABEL,ENG.ROOM 1 1 3
16D 1 172437-03421  LABEL,MUFFLER 11 3
17 1 172124-65450 LEVER, LOCK 1 1
18 1 172171-65451  BONNET A CMP(EV 1 1
20 2 172168-65750  RUBBER, SEAL 11
20A 1 172437-03390  LABEL,RADIATOR 1 1
21 1 172126-65460 HOOK 1 1
22 1 172124-65480  CATCHER 11
23 1 172124-65490  PLATE,CATCH 1 1
24 1 172126-65500  KEY ASSY, CYLINDER 1 1
25 2 172126-65571  WASHER LOCK 1 1
26 2 26347-100002  NUT, M10 1 1
27 1 172171-65601  DUCT ASSY 1 1
28 1 172171-65650 BRACKET COMPL. 11
29 1 172168-65740  SEAL 1 1
30 1 172171-65830  RUBBER, SEAL 1 1
31 1 22137-080000 WASHER, 8 2 2
32 1 22137-100000 WASHER, 10 2 2
33 1 22137-100000 WASHER, 10 3 3
34 1 22217-080000 WASHER, SPRING 8 2 2
35 1 22217-080000 WASHER, SPRING 8 3 3
36 1 22217-100000 WASHER, SPRING 10 2 2
37 1 22217-100000 WASHER, SPRING 10 3 3
38 1 22417-200200  PIN, COTTER 2.0X20 2 2
39 1 22417-200200  PIN, COTTER 2.0X20 2 2
40 1 26013-100252  BOLT, M10X 25 4 4
41 1  26013-100252  BOLT, M10X 25 6 6
42 1 26013-100252  BOLT, M10X 25 4 4
43 1 26013-120352  BOLT, M12X 35 5 5
Remarks 44 1  26116-080162  BOLT, M8X 16 PLATED 3 3
fﬁgﬁ’;ﬁ;if;ﬁé%‘;ﬁg ¥|V,\'ATE*_' FOLLOW- 45 1 26116-080202  BOLT, M8X 20 PLATED 2 2
REF. NO. 16A-16D. 46 1  26116-100202  BOLT, M10X 20 PLATED 2 2
(2)PLEASE USE THIS PART WITH FOLLOW- 47 1 26116-100202 BOLT, M10X 20 PLATED 3 3
ING LABELS AT THE SAME TIME. 48 1 933152-02900 WASHER 2 2
REF. NO. 20A. 49 1 933110-00301  KEYASSY 11

(3)LABELS ARE NOT ILLUSTRATED.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CS10-M37601

Fig.28. CABIN MOUNT (R)=B22-2BC(R)US )=

(B)=B22-2BP(R)US (E)=
©)= (F)=

Lev. Parts No. Description Qty |

z
°

A B © © E &
. 172112-42090  WASHER, STOPPER
F | g . CAB [ N MOU N T 22117-140000  WASHER, 14

22137-100000  WASHER, 10

22217-100000 WASHER, SPRING 10
22217-140000 WASHER, SPRING 14
26013-100252 BOLT, M10X 25

26013-100602 BOLT, M10X 60
26116-101002 BOLT, M10X100 PLATED
26116-140802 BOLT, M14X 80 PLATED

© oo N[O AwN R
I e P N =
NW NN W[N N W

Yes Yes

N:OId‘T>TNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.29. CABIN(1)(BODY) (A)=B22-2BC(R)US ©=

(B)=B22-2BP(R)US ()=
©)= (F)=

Lewv. Parts No. Description Qty |

Bme o6 n

P4
o

1 1 172437-68100  CABIN ASSY, ROPS 1 1
2 2 172437-69400  CABIN 1
GABIN ASSY (3PS) 3 2 172437-68540  WIPER MOTOR 1
P 20 Rl o2 ~ 6o 4 2 17243768730  COVER, MOTOR 1
Ei9-30 REE- No-l 2 @ 9 5 2 172456-69210  ARM, WIPER 1
Fig.32 REF. No.1 ~ 47 19 6 2 172456-69220  BLADE, WIPER 1
! 12 7 2 172456-68600  SUPPORT, WIPER BLADE 1
1 8 2 172456-68610  SCREW, M5X8 2
9 2 172437-68950 PROTECTOR,ROOF 1
5 64 65 10 2 172456-68950  SCREW, M6X16 3
1 2 172437-68340  RUBBER WASHER 9X30X2 3
»»»»» by 12 2 172437-68330  PULG 8/22 3
,§ 13 2 172456-68620  ASHTRAY 1
ﬁ-e 14 2 172437-68610  DEFROSTER 1
55 4 15 2 172437-68990  BRUSH,SEAL LG:810 1
16 2 172437-68580  MANUAL HOLDER 1
45 17 2 172437-68360  BRACKET,NET 4
18 2 172437-68230  SCREW 4
ﬂ 19 2 172437-68240  WASHER 4 4
20 2 172437-68220  NUT 4
5 & 7 21 2 172437-68510  CATCH, DOOR LOCK 1
22 2 17243768470 PROTECTORL 1
23 2 172456-68750  WASHER, 12X30X2 1
24 2 17243768980  PLATEL 1
5 25 2 172437-69050  PLATE,REAR 1
26 2 172456-68150  WASHER, 6X18X1 5
27 2 172456-68870  NUT, SAFETY 5
28 2 172456-68640  HOOK 1
29 2 172456-68650  SCREW, M3.5X12.7 2
30 2 172437-69150  SPONGE 1
31 2 172437-68630  CATCH, DOOR 1
32 2 172A21-69420  WASHER, 11X27X2 1
33 2 172437-68160  WASHER 10 1
34 2 172456-69860  NUT 1
35 2 172437-69210  SEAL, RUBBER 1
36 2 172437-68660 SPONGE 1
37 2 172437-69260  RING,RETAINER 1
38 2 172456-68960 ROOM LAMP 1
39 2 172456-68650  SCREW, M3.5X12.7 2
40 2 172456-68970  LAMP 1
41 2 172437-68860  WIRE HARNESS 1
42 2 172A21-68930  BEND UNION 1
43 2 172437-69220  HOSE,WASHER LG:600 1
44 2 172437-68520  NOZZLE, WASHER 1
Remarks 45 2 172437-68400  CLAMP 2
(LINGFG.29 REFNO.2 - 63, 46 2 17243768750  CAP 2
FIG.31 REFNO 1 - 55 & 47 2 172437-69270  PLATE,ROPS/FOPS 1
FIG.32 REE.NO.1 - 47. 48 2 172437-68560 PLATE,MANUFACTURER 1
(2)PLEASE USE THIS PART WITH FOLLOW- 49 2 172437-69160  MOUNT 2
ING LABELS AT THE SAME TIME. 50 2  172437-68680 PLUG 1

REF. NO. 69-74. 51

N

172437-68200 BOLT M12X35 4

(3)LABELS ARE NOT ILLUSTRATED.

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CS10-M37601

Fig.29. CABIN(1)(BODY) (A)=B22-2BC(R)US ©=

(B)=B22-2BP(R)US ()=
©)= (F)=

No. Lewv. Parts No. Description Qty |

Bme o6 n

52 2 172456-68750  WASHER, 12X30X2 4
53 2 172437-68790  WASHER 11X30X2 4
GABIN ASSY (3PS) 54 2 172437-68480  PLUG 2
P20 a0 et o 2 ~ 60 55 2 172456-68520 CLAMP, CABLE 2
Ei9-30 REE- No-l 2 @ 9 56 2 172437-69100  SPONGE 1
Fig.32 REF. No.1~ 47 19 57 2 172437-68640  STOPPER, DOOR 2
12 58 2 172437-68650  PIN,POSITIONING 1
59 2 172437-68290  WASHER 10 1
60 2 172456-69860  NUT 1
5 61 2 172437-68670  COVER, DOOR CATCH 1
62 2 172456-68530  GROMMET, 16X22X3 1
63 2 172437-69290  SPONGE 1
64 2 172437-69170  FITTING,WIPER MOTOR 1
65 2 172437-69180  FITTING,WIPER MOTOR 1
66 2 172437-68450  CONNECTOR 1
67 2 172437-68300 GROMMET, 9X16X3 1
68 2 172437-68350  WASHER 10.5X30X2.5 2
69 1 172437-03300  LABEL,MANUAL 1 3
70 1 172437-03310  LABEL,SLOPE 1 3
71 1 172149-03430  LABEL 1 3
72 1 172437-03440  LABEL,ROPS 1 3
73 1 172437-03450  LABEL,SEAT BELT 1 3
74 1 172437-03470  LABEL,LEVER LOCK 1 3

Remarks

(1)INC.FIG.29 REFNO.2 - 68,
FIG.30 REF.NO.1 - 45,
FIG.31 REFNO.1 - 55 &
FIG.32 REF.NO.1 - 47.

(2)PLEASE USE THIS PART WITH FOLLOW-
ING LABELS AT THE SAME TIME.

REF. NO. 69-74.

(3)LABELS ARE NOT ILLUSTRATED.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CS10-M37601

Fig.30. CABIN(2)(SASH) (A)=B22-2BC(R)US ©=

(B)=B22-2BP(R)US ()=
©)= (F)=

Lewv. Parts No. Description Qty |

e

P4
o

oABIN ASSY (0P 1 2 172437-68870  SASH 1

(172437-68100) 2 2 172437-68320 SCREW 4

O Nl No.2 ~ 6 3 2 172437-69140  SPONGE 1

Fle 30 ReE Mol ~ e 4 2 17243768880  GLASS 1

Fig. 32 REF. No.1 ~ 47 5 5 2 172437-69300 GLASS 1

| 6 2 172437-68890  GLASS 1

% 7 2 172437-68900 GLASS 1

8 2 172437-69090  SEAL, RUBBER 1

9 2 172437-69360  ARM, WINDOW 1

10 2 172437-69370  ARM, WINDOW 1

1 2 172456-68780  WASHER 4

12 2 172456-69420  SPACER, NYLON 4

13 2 172456-68800 SCREW 4

14 2 172437-68570  DAMPER 2

15 2 172437-68250  BOLT M8X25 2

16 2 172A21-69040  NUT, SELF LOCK 2

17 2 172437-68590  PIN 2

18 2 172437-68310 PLUG 8 2

19 2 172437-69310  GUIDE, WINDOW 1

20 2 172437-69320  GUIDE, WINDOW 1

21 2 172456-68950  SCREW, M6X16 6

22 2 172437-69080  SEAL, NYLON 440 2

23 2 172437-68410 STOPPER 3

24 2 172437-68960  SEAL, MASKING 1

L3 25 2 172437-68150  WINDOW ASSY 1

9 26 3 172437-68910 GLASS 1

¢ 27 3 172456-69550  LOCK L, UNDER GLASS 1

2 28 3  172456-69560 LOCK R, UNDER GLASS 1

4 29 3  172437-69200 BRUSH,SEAL LG:785 1

30 3 172456-69570  SCREW, M5X25 4

31 2 172437-68120  WINDOW ASSY 1

32 3 172437-68130  GLASS 1

33 4 172437-69350 FRAME 1

34 4 172437-68920  GLASS 1

35 3 172456-69390  BUSH, NYLON 2

36 3 172437-69110  SEAL, NYLON 730 2

37 3 172456-68570  PLUG 2

38 3 172456-69380  GRIP 2

39 3 172437-68690  LOCK L,UPPER WINDOW 1

40 3 172437-68710 LOCK R,UPPER WINDOW 1

41 3  172456-69840  SCREW, M8X40 4

42 3 172456-69990  WASHER, 8 4

43 3  172456-68100  NUT, M8 4

44 3 172A21-69030  CAP, NUT M8 4

45 3  172437-68550  LEVER,LOCK 2
Remarks 46 1 172433-03250 LABEL 1 3
fﬁgﬁ’;ﬁ;if;ﬁf&ﬁg ‘I\'/IVI\IATEI__' FOLLOW- 47 1 172437-03340  LABEL,TRANSPORT 1 3
REF. NO. 46-51. 48 1 172437-03371  LABEL 1 3
(2)PLEASE USE THIS PART WITH FOLLOW- 49 1 172437-03431 LABEL,STEERING 1 3
ING LABELS AT THE SAME TIME. 50 1 172437-03550  LABEL,WINDOW 1 3
3

REF. NO. 52. 51

[uny

172437-03600 LABEL 1

(3)LABELS ARE NOT ILLUSTRATED.

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CS10-M37601

; (A)=B22-2BC(R)US (D)=
Fig.30. CABIN(2)(SASH) (B)=B22-28P(R)US )=
€)= (F)=

No. Lev. Parts No. Description Qty |

9619 0 6 0
1

52 1 172434-03231 LABEL
CABIN ASSY (ROPS

(172437-68100)
ig.29 REF. No.

inc. Fig.29 REF. No.2 ~ 68
ig.30 REF. No.| ~ 45
Fig.31 REF. No.1 ~ &5
Fig.32 REF. No.1 ~ 47

— 31

Remarks
(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABELS AT THE SAME TIME.

REF. NO. 46-51.

(2)PLEASE USE THIS PART WITH FOLLOW-
ING LABELS AT THE SAME TIME.

REF. NO. 52.

(3)LABELS ARE NOT ILLUSTRATED. Ves o Ves o
N:OId‘T>TNew, Q:0ld = New, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CS10-M37601

Fig.31. CABIN(3)(FITTING)

P/C NEWS No:Y00S3761-1
PUBL [SHED:20056/6

CABIN ASSY (ROPS)
(172437-68100)
Fig.29 REF. No.1

inc. Fig.29 REF. N
Fig.30 REF.
Fig.31 REF.
Fig.32 REF.

4

~No o

—_—— N

LA B 4

UL

O
{WIRE HARNESS JUNCTION

(A)=B22-2BC(R)US D)=
(B)=B22-2BP(R)US (E)=
(©)= (F)=
No. Lewv. Parts No. Description ' |
AW B © © E @
1 2 17243769280  SEAL, RUBBER 1
2 2 172437-68780  HOLDER,FRONT WINDOW 2
3 2 172456-68950  SCREW, M6X16 4
4 2 172437-69030  HANDRAIL 1
5 2 172437-68170  WASHER, 8 2
6 2 172437-68250  BOLT M8X25 2
7 2 172A21-69030  CAP, NUT M8 2
8 2 172437-69120  HANDRAIL 1
9 2 172437-68250  BOLT M8X25 2
10 2 172437-68170  WASHER, 8 2
11 2 172A21-69030  CAP, NUT M8 2
12 2 172437-68770  BOLT,BRASS M6X25 1
13 2 172456-68140  WASHER, 6 1
14 2 172456-68150  WASHER, 6X18X1 1
15 2 172456-68160  NUT, SEAL M6 1
16 2 172456-68170  NUT, BRASS M6 1
17 2 172456-69910  CAP, NUT M6 1
18 2 172437-68110  REAR MIRROR ASSY 1
19 3 172437-68370  REAR MIRROR 1
20 3 172437-68380  ARM, MIRROR 1
21 3 172437-68390  PLATE,PLASTIC 2
22 3 172437-68740  SUPPORT, MIRROR 1
23 3 172437-68260  WASHER 10.5X21X2 1
24 3 172437-68720  NUT 1
25 3 172A21-69400  CAP, NUT M10 1
26 2 172437-68250  BOLT M8X25 2
27 2 172437-68170  WASHER, 8 2
28 2 172A21-69030  CAP, NUT M8 2
29 2 172437-68600  SUNVISOR 1
30 2 172456-68220  SCREW, M4.8X15.9 3
31 2 172437-69240  HOSE,WASHER LG:2460 1
32 2 172437-68460  CHECK VALVE,WASHER 1
33 2 172437-68970  HOSE,WASHER LG:150 1
34 2 172437-68810  WIRE HARNESS WASHER 1
35 2 172437-69390  BRACKETWASHER TANK 1
36 2 172437-68320  SCREW 3
37 2 172437-68440  WASHER 5.5X10X1 3
38 2 172437-68760  TANK, WASHER 1
39 2 172456-68590  SCREW, M6X12 2
40 2 172456-68150  WASHER, 6X18X1 2
a1 2 172437-68820  SWITCH 1
42 2 172A21-69050 GROMMET 1
43 2 172456-68520  CLAMP, CABLE 5
44 2 172437-68620  WIRE HARNESS,SPEAKER 1
45 2 172437-68280  PLUG 2
46 2 172437-69060  BRACKET,RADIO 1
47 2 172456-68590  SCREW, M6X12 2
48 2 172456-68150  WASHER, 6X18X1 2
49 2 172456-68570  PLUG 2
50 2 172437-68420  STOPPER, SEAT 1
51 2 172437 68180  WASHER 5 1
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

++ CONTINUE ++

S’

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.31. CABIN(3)(FITTING) A o
©)= =
No. Lev. Parts No. Description Qty |
P/C NEWS No:Y0053761—1 (A) B (©) (D) () (F
PUBL [ SHED:2005/6 52 2 172A21-68950  ANTENNA 1
53 2 172437-69130  STEP 1
CABIN ASSY (ROPS) 54 2 172456-68590  SCREW, M6X12 3
F‘]gzgg7§,§§1 0 55 2 172437-68300 GROMMET, 9X16X3 3

inc. Fig.29 REF. No.2 ~ 6
Fig.30 REF. No.1 ~ 4
Fig.31 REF. No.} ~-151

Fig.32 REF. No. 12
‘ L
&5 .

WIRE HARNESS JUNCTION

36
37 3

~No o

N:Old i>‘_SN6.=.W Q: Old‘—_> New, R: OId& New, S:Old <—_vNew W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

; (A)=B22-2BC(R)US (D)=
Fig.32. CABIN(4)(DOOR) (B)=B22-28P(R)US )=
€)= (F)=

Lev. Parts No. Description Qty |

P/C NEWS No:Y00S3761-1
PUBL 1 SHED: 2005/6 A B () DO () (A

z
°

1 2 172437-68140 DOOR ASSY 1
2 3 172437-69340 DOOR 1

3 3 172437-68930  GLASS 1

GABIN ASSY (1OPS) 4 3 172437-68940  GLASS 1
(172437-68100) 5 3 172437-69190  SEAL, RUBBER 1
FIO2OE Mg Bl hoL2 ~ 60 6 3 172437-68500 HANDLE,DOOR LOCK 1
Fio-30 GEF- Mo-12 88 7 3 172437-68320 SCREW 2
Fig.32 REF. No.1 ~ 47 8 3 172456-69780  LOCK, KEY 1
9 3 172437-69010  LATCH 1

linc.o ~ 4 10 3  172456-68140 WASHER, 6 1
fnc.2 ~ 43 1 3 172456-68890  SCREW, M6X25 1
12 3 172437-69000 SUPPORT, LOCK 1

13 3  172437-69070  LOCK,DOOR 1

14 3 172437-69330 BRACKET,LOCK 1

15 3 172456-68590 SCREW, M6X12 2

16 3 172A21-69060 SCREW, M6X16 1

17 3 172456-68930  WASHER 1

18 3 172456-69900  NUT, M6 1

19 3 172A21-69380 LOCK,DOOR 1

20 3 172456-68890  SCREW, M6X25 1

21 3 172456-68930  WASHER 1

22 3 172456-69900  NUT, M6 1

23 3 172A21-69370 LOCK,SWITCH 1

24 3 172437-68490 COVER, DOOR LOCK 1

25 3  172456-68890  SCREW, M6X25 2

26 3 172456-68930 WASHER 2

27 3 172437-69250 COVER, RELEASE LINK 1

28 3  172437-68320 SCREW 2

29 3 172437-68430 GRIP 1

30 3 172437-68210  SCREW, M5X20 1

31 3 172437-68320 SCREW 1

32 3 172437-68440  WASHER 5.5X10X1 2

33 3 172437-68830  RELEASE,LOCK 1

34 3 172437-69040  PLATE,RUBBER 1

35 3 172437-69020  PLATE,LOCK HANDLE 1

36 3 172437-68800  SCREW 4

37 3  172456-69750  SPACER, PLASTIC 1

38 3 172437-69230  PLATE,REINFORCEMENT 1

39 3 172437-68850  LINK 1

40 3  172437-69380 SUPPORT, RELEASE 1

41 3 172437-68270  CLIP 1

42 3 172437-68840  KNOB, RELEASE 1

43 3  172437-68310 PLUG 8 1

44 2 172437-68190  BOLT M10X55 2

45 2 172A21-69420 WASHER, 11X27X2 4

46 2 172456-69870  NUT, M10 2

47 2 172A21-69400  CAP, NUT M10 2

48 1 172437-03541  LABEL 1

Remarks
(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABELS AT THE SAME TIME.

REF. NO. 48.
(2)LABELS ARE NOT ILLUSTRATED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CS10-M37601

Fig.33. CANOPY(PREVIOUS) (y-p2225C(RLS o
€)= (F)=
3 3 No. Lev. Parts No. Description » ® (C)QII{D) © ® |
Fi g CANOPY (PREV ! ous) 1 1 172437-68700 CANOPY ASSY, ROPS 1
2 1 172437-61520 RUBBER 1
~M/#60622 3 1  172437-64500 BOLT M10X90 3
4 1 172437-64510 BOLT M14X2.0X80 8
5 1 172183-81170 CLIP, TREE 2
6 1 172433-03250 LABEL 1 2
7 1 172434-03231 LABEL 1 2
8 1 172437-03310 LABEL,SLOPE 1 2
9 1  172437-03340 LABEL,TRANSPORT 1 2
10 1 172437-03371 LABEL 1 2
11 1 172149-03430 LABEL 1 2
12 1 172437-03431 LABEL,STEERING 1 2
13 1 172437-03440 LABEL,ROPS 1 2
14 1 172437-03450 LABEL,SEAT BELT 1 2
15 1 172437-03600 LABEL 1 2
Remarks
(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABELS AT THE SAME TIME.
REF. NO. 6-15.
(2)LABELS ARE NOT ILLUSTRATED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.34. CANOPY(NEW) oreoes saPuUS -
€)= (F)=
3 4 No. Lewv. Parts No. Description @ ® © ' o ©® © |

Fl g. CANOPY (NEW) 1 1 172437-66300 CANOPY ASSY, ROPS 1
2 1 172165-13220 WASHER 2
3 1 172137-46040 SEAT, SPRING 3
4 1 172437-61520 RUBBER 1
5 1 194630-62360 GROMMET 8
6 1 172433-64520 BOLT M10X30 3
7 1 172125-65640 WASHER 8
8 1 172142-86280 BOLT M14X 40 8
9 1 22217-100000 WASHER, SPRING 10 3
10 1 22217-120000 WASHER, SPRING 12 2
11 1 22217-140000 WASHER, SPRING 14 8
12 1 26076-120352 BOLT, 10.912X 35 2
13 1 172433-03250 LABEL 1 2
14 1 172434-03231 LABEL 1 2
15 1 172437-03310 LABEL,SLOPE 1 2
16 1 172437-03340 LABEL, TRANSPORT 1 2
17 1 172437-03371 LABEL 1 2
18 1  172149-03430 LABEL 1 2
19 1 172437-03431 LABEL,STEERING 1 2
20 1 172437-03440 LABEL,ROPS 1 2
21 1 172437-03450 LABEL,SEAT BELT 1 2
22 1 172437-03700 LABEL 1 2
23 1 172519-04350 SCREW 4 2
24 1  172437-03600 LABEL 1 2

Remarks

(1)PLEASE USE THIS PART WITH FOLLOW-

ING LABELS AT THE SAME TIME.

REF. NO. 13-24.

(2)LABELS ARE NOT ILLUSTRATED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601
; (A)=B22-2BC(R)US (D)=
Fig.35. HYD.OIL PUMP & JOINT (=522 2803 o
€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

Fi9.35 HYD.OIL PUMP & JOINT

al
o

172165-73670 NUT, M16
172168-71440 SHIM

(&)
'y

al
N

172168-71450 SHIM
172168-71460 SHIM
172171-73230 PISTON ASSY, CONTROL

[
F )

)]
(5]

172168-71470 CYLINDER
172171-73270 PISTON
172168-71490 PARALLEL PIN

[S10¢)]
~N O

a
©

172168-71500 PARALLEL PIN
172164-73220 O-RING
63 172168-71520 SPRING

1 1 17216871101  COVER, FLYWHEEL 11
2 1 26013-100302  BOLT, M10X 30 8 8
3 1 172165-71200  COUPLING 11
4 1 26450-120402  BOLT, M12X 40 3 3
5 1 172164-73110  VALVE 11
6 1 26013-120352  BOLT, M12X 35 2 2
7 1 17217173212 PUMPASSY, 4-THROW 101
8 2 17216871200  SHAFTASSY 101
9 3 17216871310  SHAFT 11
10 3 17216871320  SEAL, CASE 11
1 3 17216871330  BEARING 11
12 3 17216473170  SEALASSY 11
15 3 22242:000250 RING, 25 2 2
16 3 22252-000620  RING, 62 11
21 2 172168-71340 _ O-RING 11
22 2 17216871550 COVER 11
23 2 26450-060162  BOLT, M6X 16 4 4
24 2 172175-73111 __ ROTARY COMP. 11
25 2 172164-73410 COVERASSY 11
27 3 17217573150  PLATE, CONTROL 11
28 3 22312-060140 _ PIN, PARALLEL M6X14 2 2
29 3 26450-100302  BOLT, M10X 30 3 3
31 3 17216573580  ORIFICE 3 3
32 3 172168-71560 _ BEARING 11
33 3 17214274650  PLUG 1/8 4 4
— 34 3 24315-000080  O-RING, 1BP8.0 5 5
343131 3433 293834 33 35 3 172168-71360  GASKET 11
36 3 17216473660  FILTER 11
& w 37 3 17216473670  CIRCLIP 11
4/ J 38 3 26450-100502 _ BOLT, M10X 50 11
39 3 26450-100552  BOLT, M10X 55 11
41 2 172168-73220  SPRING ASSY, CONTROL 11
42 3 172168-71380  SEAT, SPRING 11
43 3 172168-71390  SEAT, SPRING 101
44 3 172164-73720  COVER 101
45 3 172165-73640  SCREW,ADJUST 11
46 3 172175-73450  SPRING 11
47 3 172168-73230  SPRING 11
48 3 172168-71430 _ O-RING 11
49 3 26450-080302  BOLT, M8X 30 2 2
3 11

3 2 2

3 2 2

3 2 2

2 11

3 11

3 11

3 2 2

3 11

3 101

a
e}

W 78 7|3 9'1 76 878292 |83

w
N
N

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.35. HYD.OIL PUMP & JOINT AR o
©)= =
3 5 No. Lev. Parts No. Description w ® (C)QII{D) ©® © |
Fig. HYD.OIL PUMP & JOINT 64 3 17216871530  RETAINER 1 1
65 3 26450-080252  BOLT, M8X 25 2 2
66 2 17217573440  PUMP ASSY, GEAR 11
73 3 17214171550  O-RING 2 2
74 3 17214171560  RING 2 2
76 3 17214173210  CIRCLIP 11
77 3 172141-73220  PLATE 2 2
78 3 172141-73230  GUIDE 2 2
79 3 172141-73240  PIN, PARALLEL 4 4
80 3 172147-73650 O-RING 2 2
82 3 17214173240  PIN, PARALLEL 101
83 3 26450-080402  BOLT, M8X 40 4 4
87 3 172164-73770  FRAME, MIDDLE 1 1
88 3 17216473830  COUPLING 11
89 3 17216473840  BUSH 11
90 3 17216473850  HEX.HEAD BOLT 4 4
91 3 172164-73870  COUPLING 101
92 3 17216573870 O-RING 11
93 3 172164-73880  O-RING, NBR HS70 11
94 3 172164-73890  O-RING, NBR HS70 101
95 3 24315-000100  O-RING, 1BP10.0 3 3
96 3 26450-100252  BOLT, M10X 25 2 2
08 2 172164-73461  VALVE 101
99 3 172164-73010  SOLENOID 11
100 3 172164-73020 SOLENOID 1 1
S ——— 101 3 172164-73030  COVER, SUPPORT 1 1
3431 31 34 33 293834 33 102 3 172164-73040  BAND, BINDER 2 2
N 103 3 172162-74820  SPRING 2 2
& &L 104 3 172162-74860 BOLT 4 4
%) J 105 3 24311-000160  O-RING, 1AP16.0 4 4
N2 106 3 26450-080252  BOLT, M8X 25 2 2
107 2 17216473470  VALVE ASSY, RELIEF 101
110 3 172164-73380  SPRING 11
11 3 172164-73390  NUT 101
112 3 172164-73990  SHIM, 6.5X12X0.5 101
113 3 172141-74430  O-RING 11
116 2 172164-73490 CLAMP 1 1
117 2 172164-73500 WASHER 101
118 2 172162-74860  BOLT 11
717 7|8 7|3 9'1 7|6 8{78|2 9.2 8|3

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601
; (A)=B22-2BC(R)US (D)=
Fig.36. MOOM CYLINDER (=522 2803 o
€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

Fi 9-3 B BOOM CYLINDER

933147-03400  WASHER, BRAKE ARM
933168-14170 SPRING

1 1 172141-71701-2 CYLINDER ASSY, BOOM 1 1
2 2 172141-71711-2 TUBE ASSY, BOOM 1 1
1inc.2 ~ 30 3 3 172143-72331 BUSH 38 50 1 1
4 3 172168-81270 SEAL, DUST 2 2
5 2 172141-72322 ROD COMP 1 1
6 3 172143-72331 BUSH 38 50 1 1
7 3 172168-81270 SEAL, DUST 2 2
8 2 172141-72140 HEAD 75 40 1 1
9 3 933135-14600 BUSH 40 30, ROD 1 1
11 2 172141-99350 CYLINDER KIT, BOOM 1 1
12 3 172141-71880 SEAL SET, HEAD 1 1
18 3 172141-72190  WASHER 75 1 1
19 3 172141-71911 SEAL SET, PISTON 1 1
23 3 22252-000561 RING, 56 1 1
34 24 3 933111-26600 RING 55, SPRING 1 1
25 2 172141-72220 PLUNGER 44C, CUSHION 1 1
26 2 172141-72250 NUT 1 1
27 2 172137-72730 RING 44B, CUSHION 1 1
28 2 172141-73051 PISTON 75 27 A 1 1
29 2 172141-73061 PISTON 75 27 B 1 1
30 2 24761-020000 NIPPLE, GREASE PT1/8 2 2
31 1 172141-72592-2 COVER, SLIDE 1 1
32 1 172162-61770 GUIDE, SLIDE 2 2
33 1 22217-100000  WASHER, SPRING 10 1 1
34 1 26116-100162 BOLT, M10X 16 PLATED 1 1
1 1 1

1 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601
. (A)=B22-2BC(R)US (D)=
Fig.37. ARM CYLINDERR (B)=B22-28P(R)US )=
©)= (F)=

No. Lev. Parts No. Description Qty |
A B () O (E) R

Fi 9.3 7 ARM CYLINDER

1 1 172141-72351-2 CYLINDER ASSY, ARM 1 1
2 2 172141-99380  CYLINDER KIT, ARM 1 1
3 3 172141-71890  SEAL SET, HEAD 11
1inc.2 ~ 24 8 3 172141-72190 WASHER 75 1 1
9 3 933111-26600  RING 55, SPRING 1 1
10 3 172148-72930  SEAL SET, PISTON 1 1
13 2 172141-72250  NUT 1 1
14 2 172141-72361-2 TUBE ASSY 1 1
15 3 172171-72150  BUSH 38X50X40 11
16 3 172168-81270  SEAL, DUST 2 2
17 2 172141-72381  ROD W/BUSH, ARM 1 1
18 3 172171-72150  BUSH 38X50X40 11
19 3 172168-81270  SEAL, DUST 2 2
20 2 172141-72690  HEAD 75 40 W/BUSH 1 1
21 3 933135-14600  BUSH 40 30, ROD 1 1
23 2 24761-040000  NIPPLE, GREASE B 2 2
24 2 17217572470  PISTON 75 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601
; (A)=B22-2BC(R)US (D)=
Fig.38. BUCKET CYLINDER (=522 2803 o
€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

Fi 9.3 8 BUCKET CYLINDER

1 1 172141-72451-2 CYLINDER ASSY 1 1
2 2 172141-72461-2 TUBE ASSY, BUCKET 1 1
3 3 172141-72561 BUSH (35-45-30 1 1
1inc.2 ~ 24 4 3 172171-81280 SEAL, DUST 35X45X4 2 2
‘ 5 2 172141-72511 ROD, BUCKET 1 1
6 3 172141-72561 BUSH (35-45-30 1 1
7 3 172171-81280 SEAL, DUST 35X45X4 2 2
8 2 172141-72540 HEAD 6035, CYLINDER 1 1
9 3 933111-01600 BUSH 35 30, ROD 1 1
11 2 172171-72120 PISTON 1 1
12 2 172149-99380 CYLINDER KIT 1 1
13 3 172141-71900 SEAL SET, HEAD 1 1
18 3 933125-59600  WASHER 60 B, LOCK 1 1
19 3 172141-73090 RING, SPRING 1 1
20 3 172137-72452 SEAL SET, PISTON 60A 1 1
23 2 24761-040000 NIPPLE, GREASE B 1 1
24 2 172171-72130 NUT, M24 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601
. (A)=B22-2BC(R)US (D)=
Fig.39. SWING CYLINDER (B)=B22-28P(R)US )=
©= =

No. Lewv. Parts No. Description Qty |

@ B € O E @

Fi 939 SWING CYLINDER

1 1  172171-72200-1 CYLINDER ASSY, SWING 1 1

2 2 172141-71880  SEAL SET, HEAD 11

8 2 17214172250  NUT 11

9 2 17214172190 WASHER 75 11

37"43 35 ) 10 2 172137-72710  COLLAR, 40B 11
linc.2 ~ 34 11 2 172137-72720  COLLAR, 40A 11
1 12 2 17213772730  RING 44B, CUSHION 1 1
13 2 172171-72210-1 TUBE ASSY, SWING 101

14 3 17216872240  BUSH 38X50X40 11

15 3 172168-81270  SEAL, DUST 2 2

16 2 17214171921  SEAL SET, PISTON 11

21 2 17217172350  ROD ASSY, SWING 11

22 3 17216872240  BUSH 38X50X40 1 1

23 3 172168-81270  SEAL, DUST 2 2

24 2 17214172140  HEAD 75 40 11

25 3 933135-14600  BUSH 40 30, ROD 1 1

27 2 93311126600  RING 55, SPRING 101

28 2 172137-72700  RING 40A, CUSHION 11

29 2 17214172930  PLUGER 44, CUSHION 1 1

30 2 17214173051  PISTON 7527 A 101

31 2 172141-73061  PISTON 7527 B 11

32 2 172142-72810  CIRCLIP 11

33 2 22252-000561 RING, 56 101

34 2 24761-020000  NIPPLE, GREASE PT1/8 11

35 1 172171-72260-1 COVER ASSY, SWING 1 1

36 1 933147-03400 WASHER, BRAKE ARM 11

37 1 26116-100162  BOLT, M10X 16 PLATED 11

38 1 22217-100000  WASHER, SPRING 10 1 1

39 1 933168-14170  SPRING 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601
. (A)=B22-2BC(R)US (D)=
Fig.40. BLADE CYLINDER (B)=B22-28P(R)US )=
©= =

No. Lev. Parts No. Description Qty |
A B () O (E) R

Fi 9.4 0 BLADE CYLINDER

172141-72601-1 CYLINDER, BLADE
172141-71890 SEAL SET, HEAD
172141-72190  WASHER 75

172141-72250 NUT
172141-72611-1 TUBE ASSY, BLADE
172168-72240 BUSH 38X50X40

172168-81270 SEAL, DUST
172141-72671 ROD, BLADE
172168-72240 BUSH 38X50X40

line.2 ~ 22
1

172168-81270 SEAL, DUST
172141-72690 HEAD 75 40 W/BUSH
933135-14600 BUSH 40 30, ROD

933111-26600 RING 55, SPRING
172148-72930 SEAL SET, PISTON
172175-72470 PISTON 75

N
N
NRNRNWN WD ®WNNNN e
PR RPRRPRREPNRPRLNRRRERRER
PR RPRRPRREPNRPRLNRRRERRER

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601
; A)=B22-2BC(R)US D)=
Fig.41. TRAVEL MOTOR EB;:BZMBP((R;US EE;:
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 172141-73351 MOTOR ASSY, DRIVE 2 2
4 3  172141-70030 BEARING, ANGULAR 2 2
5 3 172141-70040 NUT, RING 2 2
6 3 172141-70060 GEAR, PLANETARY 8 8
7 3 172141-70070 GAUGE, W/ROLLER 8 8
8 3 172141-70080 COLLAR 8 8
9 3 172141-70090 WASHER, THRUST 8 8
10 3 172141-70100 PLATE, THRUST 2 2
11 3 172141-70110 SCREW 8 8
12 3 172141-70120 GEAR, SUN 2 2
13 3 172141-70130 HOLDER 2 2
14 3 172141-70140 GEAR, PLANETARY 6 6
15 3  172141-70150 GAUGE, W/ROLLER 6 6
16 3 172141-70160 RACE, INNER 6 6
17 3 172141-70170 GEAR, DRIVE 2 2
18 3 172141-70180 PLATE(T1.8), THRUST 2 2
19 3 172141-70190 PLATE(T2.3), THRUST 2 2 1
20 3 172141-70200 PLATE(T2.8), THRUST 2 2
21 3 172141-70210 COVER 2 2
23 3 172141-70230 WIRE 2 2
24 3 172122-73430 PLUG 4 4
25 3 22242-000350 RING, 35 2 2
26 3 22351-050016 PIN, SPRING 5.0X16 6 6
27 3 23871-020000 PLUG, R0O2 4 4
28 3 23871-030000 PLUG, RO3 4 4
29 3 24190-050001 BALL, STEEL 5/32 262 262
30 2 172142-73591 SHAFT ASSY 2 2
31 3  172171-70360 SHAFT 2 2
33 2 172141-70290 HOLDER, SPRING 4 4
34 2 172141-70300 SPRING 2 2
35 2 172141-70310 RING, SNAP 2 2
36 2 172141-70320 PIN 6 6
37 2 172141-70330 HOLDER, RETAINER 2 2
38 2 172141-70340 PLATE, RETAINER 2 2
39 2 172141-70360 PLATE, VALVE 2 2
42 2 172171-70320 PLUNGER 2 2
43 2 172141-70410  VALVE, CHECK 4 4
44 2 172171-70330 SPRING 4 4
45 2 172141-70430 PLUG 4 4
46 2 172171-70340 ORIFICE 4 4
47 2 172141-70450 SEAT, SPRING 4 4
48 2 172141-70460 SPRING 4 4
4 49 2 172141-70470 CAP 4 4
59 50 2 172141-70480 PIN 2 2
51 2 172141-70490 PIN 4 4
inc.60 ~ 66 52 2 172141-70540 CYLINDER BLOCK S/A 2 2
———@ 55 2 23871-020000 PLUG, RO2 8 8
56 2 24101-060024 BEARING, BALL 6002 2 2
57 2 26450-080202 BOLT, M8X 20 12 12
Remarks 58 2 24101-060040 BEARING, BALL 6004C3 2 2
(1)SELECTIVE PART. 59 2 172141-70500 SEAL SET 2 2
(REFER TO ILLUSTRATION) N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

1 A)=B22-2BC(R)US D)=
Fig.41. TRAVEL MOTOR ez RIS o
©)= (F)=
No. Lev. Parts No. Description Qty |
A B © O E G
60 3  172141-70510 SEAL SET, REDUCTION 2 2
61 4 172141-70020-Z SEAL, FLOATING 2 2
62 4 172141-70220 O-RING 2 2
63 3 172141-70520 SEAL SET, MOTOR 2 2
64 4 172171-70370 SEAL, OIL 2 2
65 4 172141-70370 O-RING 2 2
66 3 172141-70530 SEAL SET, BASE PLATE 2 2
67 4 172141-70440 O-RING 4 4
68 4 24315-000300 O-RING, 1BP30.0 4 4
69 2 172141-70260 PLATE 2 2
70 2 172141-70270 PIN 2 2
71 1 26013-120302 BOLT, M12X 30 18 18
59
inc.60 ~ 66
Remarks
(1)SELECTIVE PART.
(REFER TO ILLUSTRATION) N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.42. TURNING MOTOR AR o
©)= (F)=
4 2 No. Lev. Parts No. Description w ® (C)QII{D) ©® © |
FI g. TURN [ NG MOTOR 1 1 172171-73311 MOTOR ASSY, SWING 1 1
2 2 172171-73321 VALVE CMP. 1 1
3 3 172168-73340 VALVE BODY 1 1
4 3 172171-73350 CARTRIDGE ASSY 2 2
5 3  172168-73360 SEAL SET 1 1
6 3 172168-73370 BOLT 6 6
7 2 172171-73401 MOTOR ASSY,SWING 1 1
8 3  172137-70490 PLUG 1 1
9 3  172137-70490 PLUG 1 1
10 3 172137-70570 PIN 2 2
11 3 172137-70580 SPRING 2 2
12 3  172137-70590 PLATE 1 1
13 3 172137-70600 VALVE 1 1
14 3 172148-73350 PLATE, VALVE 1 1
- 15 3 172171-73410 HOUSING 1 1
16 3 172171-73420 GEAR, PINION 1 1
B 17 3  172171-73430 BALL BEARING 1 1
/‘ 18 3 172171-73440 BALL BEARING 1 1
19 3 172171-73460 RETAINING RING 1 1
- /P\ - ~ 20 3 172171-73481 PLATE,WEAR 1 1
21 3 172171-73491 DRIVE 1 1
2inc.3 ~ 6 22 3 172171-73501 HOUSING, VALVE 1 1
' 23 3 172171-73511 BOLT 4 4
7inc.8 ~ 38 4 24 3  172171-73521  SEAL SET 11
‘ 34 3  172168-73580 BALL 2 2
35 3 172168-73590 PLUG 2 2
36 3 172168-73600 SPRING 2 2
37 3 172141-77250 GEROLLER 1 1
38 3 172141-77260 DRIVE, VALVE 1 1
39 1 26013-120402 BOLT, M12X 40 4 4

Yes

Yes'

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

1 A)=B22-2BC(R)US D)=
Fig.43. SWIVEL JOINT EB;:BZMBP((R;US EE;:
©)= (F)=
4 3 No. Lev. Parts No. Description w ® (C)QII{D) ©® © |

Fig. SWIVEL JOINT 1 1 172141-73800  JOINT ASSY, SWIVEL 1 1

2 2 194630-31910  LINER 22.5X40X2 1 1

3 2 172141-73810  SHAFT ASSY, SWIVEL 11

linc.2 ~ 13 4 2 172131-73830  FLANGE,SWIVEL 11

q 5 2 172141-73830  HUB, SWIVEL 101

6 2 172137-73860  SPACER, SWIVEL 101

7 2 172141-73890  SEAL SET, SWIVEL 11

8 3 24311-000750  O-RING, 1AP75.0 1 1

9 3 17214273800  O-RING 8 8

10 3 24321-000700  O-RING, 1AG70.0 1 1

11 2 22242-000451  RING, 45 1 1

12 2 23871-020000 PLUG, R02 6 6

13 2 26013-100252  BOLT, M10X 25 3 3

14 1 26013-100302  BOLT, M10X 30 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.44. CONTROL VALVE(P PORT)

Fi9.44 CONTROL VALVE (P PORT)

CONTROL VALVE ASSY PUMP (1)
(172171=74121)
Fig.44 REF. No.7

inc. Fig.44 REF. No.8 ~ 45
Fig.45 REF. No.1 ~ 22
Fig.46 REF. No.l ~ 42
Fig 47 REF. No.l ~ 23
Fig.48 REF. No.1 ~ 14

7
4
41

44 8 26 44
4
45 10 9 za\o 45
A
B
PUMP (4)

PUNP (2) PUMP (3) \®\f

40

2 ? &
%s PUMP (1)

12

(A)=B22-2BC(R)US (D)=
(B)=B22-2BP(R)US )=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172168-45400 PLATE ASSY, LINK 1 1
2 1 172165-45490 CUSHION 5 5
3 1 22252-000280 RING, 28 5 5
4 1 26106-100352 BOLT, M10X 35 PLATED 5 5
5 1 26013-100302 BOLT, M10X 30 3 3
6 1 26716-100002 NUT, M10 1 1
7 1 172171-74121 VALVE ASSY, CONTROL 1 1
8 2 172168-72620 SECTION ASSY, SPACER 1 1
9 3 172122-73430 PLUG 1 1
10 3 172142-74900 SPACER 1 1
11 2 172171-72500 SECTION KIT, INLET 1 1
12 3 172171-72630 VALVE 175/25,RELIEF 1 1
13 4 172116-74150 O-RING 1 1
14 3 172175-74350 PLUG ASSY 1 1
15 4 172116-74150 O-RING 1 1
16 4 172116-74320 PLUG 1 1
17 3 172122-74520 SECTION ASSY, INLET 1 1
18 4 172823-74270 HOUSING, INLET 1 1
19 4 933171-80590 O-RING 1 1
20 2 172171-72510 SECTION KIT, INLET 1 1
21 3 172171-72640 VALVE 160/24,RELIEF 1 1
22 4 172116-74150 O-RING 1 1
23 3 172122-74520 SECTION ASSY, INLET 1 1
24 4 172823-74270 HOUSING, INLET 1 1
25 4 933171-80590 O-RING 1 1
26 2 172175-74270 PLUG ASSY 2 2
28 3 172112-06490 O-RING 2 2
29 2 172171-72700 SECTION KIT, SPACER 1 1
30 3 172171-72630 VALVE 175/25,RELIEF 1 1
31 4 172116-74150 O-RING 1 1
32 3 172146-74680 SECTION ASSY, SPACER 1 1
33 4 172122-73430 PLUG 1 1
35 4  23871-030000 PLUG, RO3 1 1
36 4 933171-80590 O-RING 1 1
37 3 172146-74720 VALVE ASSY, SHUT-OFF 1 1
38 4 172116-74150 O-RING 1 1
39 4 24311-240100 O-RING, 1AP10A 1 1
40 2  26716-080002 NUT, M8 4 4
41 2 26716-100002 NUT, M10 2 2
42 2 172151-74110 ROD, TIE 2 2
43 2  172151-74120 ROD, TIE 1 1
44 2 172175-74350 PLUG ASSY 2 2
45 3 172116-74150 O-RING 2 2

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.45. CONTROL VALVE(TRAVEL)

Fi 945 CONTROL VALVE (TRAVEL)

CONTROL VALVE ASSY
(172171-74121)
Fig.44 REF. No.7
inc. Fig.44 REF. No.8 ~ 45 N\
Fig. 45 REF. No.1 ~ 22 Q
Fig.46 REF. No.l ~ 42
Fig 47 REF. No.1 ~ 23 ) -
Fig.48 REF. No.1 ~ 14 ) 3

AN

TRAVEL (RIGHT)

(A)=B22-2BC(R)US
(B)=B22-2BP(R)US
©)=

)=
©®=
=

TRAVEL (RIGHT)

No. Lev. Parts No. Description Qty
A B € ©O E ¢
1 2 172171-72580 SECTION ASSY, SPOOL 1 1
2 3 172122-74050 SPRING 1 1
3 3 172151-74060 BOLT, SOCKET HEAD 2 2
4 3  172116-74190 PLATE, SEAL 2 2
5 3 172116-74220 SCREW 2 2
6 3 933166-80520 WIPER 2 2
7 3  933166-80530 CAP 1 1
8 3  933166-80550 SCREW, CAP 1 1
9 3  933171-80510 SEAT, SPRING 2 2
10 3 933171-80590 O-RING 1 1
11 3 933171-80610 O-RING 2 2
12 2 172171-72610 SECTION ASSY, SPOOL 1 1
13 3 172122-74050 SPRING 1 1
14 3 172151-74060 BOLT, SOCKET HEAD 2 2
15 3 172116-74190 PLATE, SEAL 2 2
16 3 172116-74220 SCREW 2 2
17 3 933166-80520 WIPER 2 2
18 3 933166-80530 CAP 1 1
19 3 933166-80550 SCREW, CAP 1 1
20 3 933171-80510 SEAT, SPRING 2 2
21 3 933171-80590 O-RING 1 1
22 3 933171-80610 O-RING 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601
Fig.46. CONTROL VALVE(ARM & SWING) AR o
©F= =

No. Lev. Parts No. Description Qty |
10418 controL vaLve e & siine A

. 1 2 17217172530  SECTION KIT, SPOOL 11
2 3 17217172500  SECTION ASSY, SPOOL 101
3 4 17216872750  SPRING, VALVE 11
4 4 17212274050  SPRING 11
5 4 17215174060  BOLT, SOCKET HEAD 101
CONTROL VALVE ASSY 6 4 17212274130 POPPET 11
(172171-74121) 7 4 17211674190  PLATE, SEAL 2 2
Fia. 44 REF el Moo ~ 45 8 4 17211674220 SCREW 11
Fig 45 REF. No.| ~ 22 9 4 17214674740 WASHER 11
Eig- 40 REE- No-12 32 10 4 933166-80520  WIPER 2 2
Fig.48 REF. No.1 ~ 14 11 4 933166-80530  CAP 2 2
12 4  933166-80550  SCREW, CAP 11
13 4 933171-80510  SEAT, SPRING 2 2
14 4 933171-80500  O-RING 101
15 4 933171-80610  O-RING 2 2
16 3 172146-74720  VALVEASSY, SHUT-OFF 11
17 4 17211674150  O-RING 101
18 4 24311-240100  O-RING, 1AP10A 11
19 3 172146-74730  VALVEASSY 11
20 4 17211674150  O-RING 101
21 2 172168-72610  SECTION ASSY, SPOOL 11
22 3 172168-72750  SPRING, VALVE 11
23 3 172168-72760  SPRING, SPOOL 101
24 3 172151-74060  BOLT, SOCKET HEAD 2 2
25 3 17212274130  POPPET 11
26 3 17211674190  PLATE, SEAL 2 2
27 3 17211674220  SCREW 2 2
28 3 033166-80520  WIPER 2 2
20 3 0933166-80530 CAP 101
30 3 033166-80550 SCREW, CAP 11
31 3 033171-80510  SEAT, SPRING 2 2
32 3 033171-80500  O-RING 101
33 3 933171-80610  O-RING 2 2
34 2 172146-74720  VALVE ASSY, SHUT-OFF 2 2
3 35 3 17211674150  O-RING 2 2
6 36 3 24311-240100 _ O-RING, 1AP10A 2 2
5 37 2 172171-74220  SECTION KIT, SPOOL 11
38 3 172171-72730  SECTION ASSY, SPOOL 101
30 3 172171-72660  VALVE 210/25,RELIEF 11
40 4 17211674150  O-RING 11
41 3 17214674730  VALVEASSY 2 2
42 4 17211674150 O-RING 2 2

OPTIONAL

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601
Fig.47. CONTROL VALVE(BOOM & BACKET) AR o
©)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

172171-74200 SECTION KIT, SPOOL
172168-72730  VALVE 260/33,RELIEF
172116-74150 O-RING

Fi9.47'CONTROL VALVE (BOOM & BUCKET)

172175-74210 SECTION ASSY, SPOOL
172168-72750 SPRING, VALVE
172168-72850 END, SPOOL

CONTROL VALVE ASSY
(172171-74121)
Fig.44 REF. No.7
inc. Fig.44 REF. No.

172168-72860 SEAT, SPRING
172168-72880 SPRING
172168-72890 CAP

© 0O NOOOOMWNE

Fig.46 REF. No.
Fig 47 REF. No.
Fig.48 REF. No.

=
o

172168-72900 CAP
172151-74060 BOLT, SOCKET HEAD
172122-74130 POPPET

8
Fig.45 REF. No.} ~ 22

I

1

=
=

4 13 172175-74220  SEAT, SPRING

14 172151-74320  O-RING
15 933171-80590  O-RING
16 172310-79180  VALVE
17 172116-74150  O-RING
18 172171-74210  SECTION KIT, SPOOL
19 172146-74730  VALVE ASSY
20 172116-74150  O-RING

BUCKET 21 172171-72650  VALVE 210/25,RELIEF
22 172116-74150  O-RING

N
N
WhAhWDAWINDPPOIMAMAAAMNBIEEAAPADMNDPPOIPPON
P RrRPRRPRRPRRRPNVNRRPAERIPRRIRPNNRPRR
P RrRPRRPRRPRRRPNVNRRPAERIPRRIRPNNRPRR

N
w

172171-72720 SECTION ASSY, SPOOL

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.48. CONTROL VALVEL(TURNING & BLADE) AR o
©= F)=
No. Lev. Parts No. Description Qty |
, 4 8 A _® © O ® 6O

Fig. CONTROL VALVE (TURNING & BLADE) 1 2 172171-72620  SECTION ASSY, SPOOL 1 1
2 3 172168-72750  SPRING, VALVE 101
3 3 17212274050  SPRING 11
4 3 172151-74060  BOLT, SOCKET HEAD 2 2
5 3 172122-74130  POPPET 101
CONTROL VALVE ASSY SO RS 6 3 172116-74190  PLATE, SEAL 2 2
{172)7-14120 "’%% 52 7 3 17211674220  SCREW 2 2
ine. Fig. 44 REF. No.8 ~ 45 o %‘%ﬁ}’ 8 3 933166-80520  WIPER 2 2
Fig.45 REF. No.1 ~ 22 3 9 3 933166-80530  CAP 11
Eig-ﬁg EEE- “g} N é’% 10 3 0933166-80550  SCREW, CAP 1 1
F;g.Ae REF. No 1 ~ 14 11 3 933171-80510  SEAT, SPRING 2 2
. 12 3 933171-80590  O-RING 11
4 13 3 933171-80610  O-RING 2 2
14 2 172171-72710  SECTION ASSY, SPOOL 101

TURNING

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.49. P.T.O. VALVE

Fi 949 P.T.0. VALVE

2]

20

(A)=B22-2BC(R)US (D)=
(B)=B22-2BP(R)US )=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172168-74710 VALVE ASSY,PTO 1 1
2 2 172614-74410 ROD, TIE 2 2
3 2 172168-74800 SECTION, SPOOL 1 1
4 3 172116-74190 PLATE, SEAL 2 2
5 3 172312-74220 SPACER 2 2
6 3  172312-74230 O-RING 2 2
7 3  172151-74290 BOLT, SOCKET HEAD 2 2
8 3 172168-74830 SPACER 1 1
9 3 172168-74840 PIN 1 1
10 3 172168-74850 SLEEVE 1 1
11 3  172168-74860 BOLT, SOCKET HEAD 2 2
12 3 172168-74870 BALL,STAINLESS STEEL 2 2
13 3  172168-74880 SPRING 1 1
14 3 933166-80520 WIPER 2 2
15 3 933166-80530 CAP 1 1
16 3 933171-80590 O-RING 1 1
17 3 933171-80610 O-RING 2 2
18 2 172168-74810 SECTION ASSY, INLET 1 1
19 2 172168-74820 ROD, TIE 1 1
20 2 26716-080002 NUT, M8 4 4
21 2  26716-100002 NUT, M10 2 2
22 2 933171-80420 SECTION, OUTLET 1 1
23 1 172168-74750 BRACKET COMPL. 1 1
24 1 26013-100162 BOLT, M10X 16 3 3
25 1 26013-100302 BOLT, M10X 30 3 3

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.50. REMOTE CONTROL VALVE(RIGHT) R o=

(B)=B22-2BP(R)US ()=
©)= (F)=

No. Lewv. Parts No. Description Qty |

@ B € O E @

Fi 950 REMOTE CONTROL VALVE (RIGHT)

172151-73660 SCREW, 4X30
22137-040000  WASHER, 4

26553-040102 SCREW 4X10
26553-050082 SCREW, M5X 8
26716-040002 NUT, M4

26716-040002 NUT, M4
22351-050010 PIN, SPRING 5.0X10
26756-140002 NUT, LOCK M14

1 1  172165-74310  JOY-STICK R.H. 1 1
3 2 172151-73350  PLATE, PORT 1 1
. 4 2 17215173370  BUSH 11
linc. (1)~ 42 5 2 172151-73380  PLATE 11
| 7 2 172151-73400 PLUG 4 4
8 2 26450-080302  BOLT, M8X 30 2 2
9 2 172151-73430 WASHER 8 8
10 2 17215173440  RETAINER 4 4
11 2 172151-73450 WASHER 4 4
12 2 17215173460  SPRING 4 4
13 2 172151-73480  JOINT 1 1
14 2 17215173490  PLATE 11
15 2 172151-73500  NUT, ADJUST 1 1
16 2 17215173590 BUSH 1 1
17 2 17215173610 TERMINAL 2 2
18 2 172151-73620  BELLOWS 11
19 2 172151-73630  SEAL SET 101
20 3 172151-73360  SEAL WASHER 2 2
21 3 17215173420  SEAL 4 4
22 3 24315-000200 O-RING, 1BP20.0 4 4
23 3 24341-000900  O-RING, 1AS90.0 11
24 2 172165-74320 ROD 4 4
25 2 172165-74330  SPRING 4 4
26 2 172165-74350  HANDLE, SUB 11
29 3 172151-73530  HANDLE, CAP 1 1
3 1 1

3 2 2

3 2 2

3 2 2

3 2 2

3 11

2 101

2 101

1 4 4

26013-060252 BOLT, M6X 25

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.51. REMOTE CONTROL VALVE(LEFT) R o=

(B)=B22-2BP(R)US ()=
©)= (F)=

No. Lewv. Parts No. Description Qty |

@ B € O E @

Fig.51 REMOTE CONTROL VALVE (LEFT)

1 1 172165-74300  JOY-STICK L.H. 1 1
3 2 172151-73350 PLATE, PORT 1 1
1inc. (1)~ 36 4 2 172151-73370 BUSH 1 1
‘ 5 2 172151-73380 PLATE 1 1
7 2 172151-73400 PLUG 4 4
8 2 172151-73430  WASHER 8 8
9 2 172151-73440 RETAINER 4 4
10 2 172151-73450  WASHER 4 4
’ 11 2 172151-73460 SPRING 4 4
12 2 172151-73480  JOINT 1 1
13 2 172151-73490 PLATE 1 1
14 2 172151-73620 BELLOWS 1 1
15 2 172151-73630 SEAL SET 1 1
16 3 172151-73360 SEAL WASHER 2 2
17 3 172151-73420 SEAL 4 4
18 3 24315-000200 O-RING, 1BP20.0 4 4
19 3 24341-000900 O-RING, 1AS90.0 1 1
20 2 172151-73650 NUT, ADJUST 1 1
21 2 172165-74320 ROD 4 4
22 2 172165-74330 SPRING 4 4
23 2 172165-74340 HANDLE, SUB 1 1
26 3 172151-73530 HANDLE, CAP 1 1
27 3 172151-73640 CAP 1 1
28 3 172151-73660 SCREW, 4X30 1 1
29 3 22137-040000  WASHER, 4 2 2
30 3 26553-040102 SCREW 4X10 2 2
31 3 26553-050082 SCREW, M5X 8 2 2
32 3 26716-040002 NUT, M4 2 2
33 3 26716-040002 NUT, M4 1 1
34 2 22351-050010 PIN, SPRING 5.0X10 1 1
35 2 26450-080302 BOLT, M8X 30 2 2
36 2 26756-140002 NUT, LOCK M14 1 1
37 1 26013-060252 BOLT, M6X 25 4 4

REFER_TO Fig.16

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.52. 2WAY VALVE(2-WAY MULTI CHANGE) AR o
©)= (F)=

Lewv. Parts No. Description '

@ B € O E @

z
°

Fi 9.5 2 2WAY VALVE (2WAY MULTI CHANGE)

1 1 172437-74701  VALVE ASSY,2WAY 1 1

2 2 194273-47910 KNOB, LEVER 1 1

3 2 172437-74711 SHAFT 1 1

4 2 172437-74720 BLOCK,VALVE 1 1

5 2 172437-74731 STAY ASSY 1 1

6 2 172437-74750 LEVER 1 1

7 2 22137-240000  WASHER, 24 1 1

8 2 23871-010000 PLUG, RO1 4 4

9 2 24311-000250 O-RING, 1AP25.0 1 1

10 2 24311-000320 O-RING, 1AP32.0 1 1
11 2 26013-060162 BOLT, M6X 16 4 4

12 2 26022-050122 SCREW, M5X12 3 3
13 2 26647-060202 BOLT, WING M6X20 1 1
13A 1 172437-03610 LABEL 1 1
13B 1 172437-03620 LABEL 1 1
14 1 172165-74202 BRACKET 1 1
15 1 172190-74901 BRACKET 1 1
16 1 26013-080252 BOLT, M8X 25 3 3
17 1 26013-100252 BOLT, M10X 25 2 2
1 4 4

18 26013-100302 BOLT, M10X 30

Remarks
(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABELS AT THE SAME TIME.
REF. NO. 13A & 13B.
Yes

(2)LABELS ARE NOT ILLUSTRATED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CS10-M37601

Fig.53. HYD.OIL TANK

(A)=B22-2BC(R)US
(B)=B22-2BP(R)US
©)=

)=
©®=
=

5 3 No. Lewv. Parts No. Description R
Fig. HYD.OIL TANK @ B © © € 6
1 1 772171-75100-2 TANK ASSY, RESERVOIR 1 1 1
2 2 172137-73700  FILTER, SUCTION 11
line. (1)~ 27 3 2 172124-73700  ROD ASSY, FILTER 11
4 25 4 2 172141-73750  FILTER ASSY, RETURN 1 1
@ 19 ‘—%‘ 20 5 3 172141-73760  ELEMENT, FILTER 1 1
22 6 3 172141-73770  VALVE ASSY, BYPASS 1 1
o—23 21
| 19 _é\@ 29 7 2 172112-75780  SPRING, FILTER 1 1
@12 23— o 8 2 26716-100002  NUT, M10 1 1
18 N — 28 9 2 933152-02710  SPRING, CLUTCH 1 1
= S —L\ 8] A@, 1 2 172171-75210-2 COVER, RESERVOIR 1 1
g—’v 9 h 04 ”— 30 12 2 172141-75430-2 COVER, INTAKE 1 1
\O 13 2 172122-75600  GAUGE, OIL LEVEL 1 1
@—6 %3 \ 14 3  172122-75620 BOLT 2 2
15 3 172122-75630  GASKET 4 4
@ ' 16 2  172116-75850  PLUG, OIL FEED 11
17 2 24311-000380  O-RING, 1AP38.0 11
_ 18 2 24321-001050  O-RING, 1AG105.0 1 1
&_) 19 2 26013-080202  BOLT, M8X 20 6 6
20 2 172165-75450 PLATE (YELLOW:87) 1 1
21 2 172165-75460 GASKET 1 1
22 2 172165-75481  ELEMENT 1 1
23 2 22137-080000 WASHER, 8 6 6
24 2 24321-001150  O-RING, 1AG115.0 1 1
25 2 26022-050102  SCREW, M5X10 3 3
26 2 24341-000300 O-RING, 1AS30.0 1 1
27 2 172187-75500 PLUG 24 1 1
27A 1 172437-03320  LABEL,HYD.OIL TANK 11 2
27B 1 172437-03541  LABEL 1 2
27C 1 172437-03300  LABEL,MANUAL 1 2
27D 1 172437-03470  LABEL,LEVER LOCK 1 2
27E 1 172437-03481  LABEL, SUPPORT 1 2
28 1  172126-16540 CLAMP 1 1
29 1 124766-59050  CLIP, HOSE 12 1 1
30 1 172165-75490 HOSE 1 1
31 1 22137-140000 WASHER, 14 4 4
32 1 22217-140000 WASHER, SPRING 14 4 4
33 1 26116-140302  BOLT, M14X 30 PLATED 2 2
34 1 26116-140452  BOLT, M14X 45 PLATED 2 2

Remarks
(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABELS AT THE SAME TIME.

REF. NO. 27A-27E.
(2)LABELS ARE NOT ILLUSTRATED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CS10-M37601

Fig.54. HYD.OIL PIPING(TANK-PUMP-VALVE)

Fig. 5 4 HYD. OIL PIPING (TANK~PUMP~VALVE)

£

HYD.OIL TANK

13

HYD.O1L PUMP

(A)=B22-2BC(R)US )=
(B)=B22-2BP(R)US )=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172165-76860 FLANGE 1 1
2 1 172142-76130 JOINT 1 1
3 1 172141-76900 CONNECTOR ASSY 3 3
4 2 24315-000180 O-RING, 1BP18.0 3 3
5 1 22117-120000 WASHER, 12 4 4
6 1 172168-76240 CONNECTOR,UN7/8PF1/2 1 1
7 1 24321-000450 O-RING, 1AG45.0 1 1
8 1 26013-120302 BOLT, M12X 30 4 4
9 1 933152-07400 O-RING 1 1
10 1 933152-07400 O-RING 1 1
11 1 933152-24120 O-RING 1 1
12 1 933166-24140 CONNECTOR 1 1
13 1 172171-78101 HOSE 1 1
14 1 172173-78180 COVER, HOSE 1 1
15 1 172171-78250 HOSE P208EV092S 1 1
16 1 172165-78810 HOSE G208CV115S 2 2
17 1 172122-79890 CLAMP, HOSE 2 2
18 1  23000-060000 CLAMP, 60 4 4

Yes Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes' Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.55. HYD.OIL PIPING(VALVE-MOTOR-BOOM) AR o
©)= =
No. Lev. Parts No. Description Qty |
. 5 5 A (B (©) () () (F)

Fig. HYD.OIL PIPING (VALVE~MOTOR~BOOM) 1 1 172730-75140  ADAPTER 2 2
2 1 17216876130 CONNECTOR,UN3/4PF3/8 11
3 2 933152-24120  O-RING 11
4 1 24315-000140  O-RING, 1BP14.0 2 2
5 1 933152-24120  O-RING 4 4
6 1 933152-24120  O-RING 3 3
7 1 933155-08481 CONNECTOR 4 4
8 1 17217178500 HOSE 101
9 1 172171-78510  HOSE 11
10 1 17217178520 HOSE 11
1 1 17217178530  HOSE 101
12 1 172171-78540  HOSE 11
. TURNING BRAKE VALVE 13 1 17217178550  HOSE 1 1
- 14 1 17216878920  HOSE P208CC080S 11
~ TURNING MOTOR 15 1 17216878960  HOSE P206BC080S 11
16 1 172435-78700  SUPPORT ASSY 11
17 2 17214278940  RUBBER, HOSE SUPPORT 11
18 1 172435-78740  COVER ASSY 11
19 2 17214278940  RUBBER, HOSE SUPPORT 11
20 1 26116-100752  BOLT, M10X 75 PLATED 2 2

20-1 1 26116-100702 _ BOLT, M10X 70 PLATED 2 2 N

(A=M/#60608) (B=M/#60608)

21 1 172142-78760 COVER, HOSE 6 6
22 1 22217-100000  WASHER, SPRING 10 2 2
23 1 26013-100202 BOLT, M10X 20 2 2
24 1 172142-76160  JOINT, 3/4UN-3/8 3 3
25 1 172165-78150 GROMMET, 49X119 1 1
26 1 23000-025000 CLAMP, 25 6 6

N:OId%‘TSNeW, O:OIdL‘L»NeW, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601
Fig.56. HYD.OIL PIPING(VALVE-SWIVEL-SWING) AR o
©)= (F)=
Lev. Parts No. Description Qty |

(A B €©) ©O E ©

z
°

Fi 9.5 6 HYD.OIL PIPING (VALVE~SWIVEL~SWING)

1 1 17216876130 CONNECTOR,UN3/4PF3/8 2 2
2 2 93315224120 O-RING 2 2
3 1 172312-76220 CONNECTOR, 1/4X3/4UN 3 3
4 1 23391-020000  JOINT, RGI-1/4 2 2
5 1 23393-020000  JOINT, 90RGI-1/4 2 2
6 1 23393-030000  JOINT, 90RGI-3/8 4 4
7 1 93315224120 O-RING 2 2
8 1 93315224120 O-RING 3 3
9 1 933155-08481 CONNECTOR 2 2
10 1 172171-78181  HOSE P204BE127S 1 1
11 1 17216878191  HOSE P204BC195S 11
12 1 17214178240  HOSE 11
13 1 17216878980 HOSE P204BC100S 2 2
13 14 1 172131-78600 HOSE 1 1
15 1 172168-78900  HOSE P206BC070S 11
16 1 17216878940  HOSE P206BC089S 1 1
17 1 172168-76140  CONNECTOR,UN3/4PF1/4 101
2 11

[
[e0]

933152-24120 O-RING

N:OId%‘TSNeW, O:OIdL‘L»NeW, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.57. HYD.OIL PIPING(RETURN) AR o
©)= (F)=
5 No. Lew. Parts No. Description N 6 CQItyD - |
Fig. 7 HYD.OIL PIPING (RETURN) 1 1 17216476110 ELBOW (1) (1) @066
2 1 172168-76150 CONNECTOR,UN7/8PF1/2 11
10 /@ 3 2 93315207400 O-RING 11
4 1 172168-76160 CONNECTOR,PF1/2PF3/8 1 1
5 2 24315000140 O-RING, 1BP14.0 11
6 1 17216576220  NIPPLE 11
7 1 172168-76380  JOINT ASSY 1 1
8 1 17216876370  ELBOW 101
9 1 23871-040000 PLUG, R04 2 2
10 1 172170-78240 HOSE 1 1
11 1 17216878251 HOSE G608BCO78S 11
12 1 17217078400 HOSE 11
13 1  23000-016000 CLAMP, 16 2 2
14 1 23000-035000 CLAMP, 35 2 2

//ﬁJ‘

0

HYD.OTL TaNK/ K/ Y
<§ TURNINGM}
Sx

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601
Fig.58. HYD.OIL PIPING(P.T.O.VALVE)(CONFLUENCE) AR o
©)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

Fi9-58 HYD.OIL PIPING (P.T.0.VALVE) (CONFLUENCE)

1 1 172142-76130  JOINT 1 1
2 1 172168-76130 CONNECTOR,UNB3/4PF3/8 2 2
15 @\ 14 3 2 933152-24120 O-RING 2 2
4 4 1 172633-76160  ADAPTER 1 1
5 1 172168-76180 CONNECTOR,UN3/4PT1/2 1 1
6 2 933152-24120 O-RING 1 1
7 1 172124-76350 CONNECTOR, 1/2 1 1
8 2 933152-07400 O-RING 1 1
9 1 23391-040000  JOINT, RGI-1/2 1 1
10 1 23391-060000  JOINT, RGI-3/4 1 1
11 1 933152-07400 O-RING 1 1
12 1 172130-78220 HOSE 1 1
13 1 172168-78230 HOSE P206BB070 2 2
14 1 172168-78331 HOSE G608BC058 1 1
15 1 172168-78340 HOSE G212BC068 1 1
16 1 172168-76130 CONNECTOR,UNB3/4PF3/8 1 1
17 2 933152-24120 O-RING 1 1
18 1 172312-76180 NIPPLE, 1/2X3/8 1 1
19 1 26013-100252 BOLT, M10X 25 2 2
20 1  23000-035000 CLAMP, 35 2 2
21 1 23000-041000 CLAMP, 41 2 2
22 1  23393-040000  JOINT, 90RGI-1/2 1 1
23 1 172175-78360 HOSE 1 1
24 1 172164-78760 HOSE 1 1
CONTORL VALVE 25 1 172168-76300  JOINT ASSY, 3RD 1 1
26 1 23871-030000 PLUG, RO3 1 1
27 1 23871-040000 PLUG, R0O4 1 1
28 1 26013-100202 BOLT, M10X 20 2 2
29 1 933152-24120 O-RING 2 2
30 1 933166-24120 CONNECTOR, PF1/2X10 2 2
31 1 172168-78370 HOSE G208BC127 1 1
32 1 22137-100000 WASHER, 10 2 2
33 1 172142-76270  JOINT, SWIVEL 1/2 1 1
34 2 172142-77040 SEAL SET 1 1
35 1 172142-76280  JOINT, SWIVEL 1 1
36 2 172142-77050 SEAL SET 1 1
37 1 172171-76900-2 TUBE, PTO 1 1
37-1 1 172171-76901-1 TUBE, PTO 1 1 N
(A=M/#60608) (B=M/#60608)
38 1 172151-79420 COVER, HOSE
39 1 172151-79410 COVER, HOSE 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601
Fig.59. HYD.OIL PIPING(TRAVEL) s o
©F= =

No. Lev. Parts No. Description Qty
A B () O (E) R

1 1 172730-75140  ADAPTER 4 4
TRAVEL MOTOR 2 1 23391-030000  JOINT, RGI-3/8 2 2
3 1 23391-020000  JOINT, RGI-1/4 4 4
4 1 23391-020000  JOINT, RGI-1/4 2 2
5 1 24315-000140 O-RING, 1BP14.0 4 4
6 1 23394-030000  JOINT, 45RGI-3/8 2 2
7 1 172168-78200 HOSE P204BX043 2 2
A 2 172455-79740 NUT, LOCK 1/4 2 2 w
(A=MA#XXXXX) (B=M/#XXXXX)
8 1 172141-78460 HOSE

172141-78470 HOSE

NN NN
NN NN

1
10 1 172141-78480 HOSE
1

1 172141-78490 HOSE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601
Fig.60. HYD.OIL PIPING(BOOM) AR o
©)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

Fig. 6 0 HYD.OIL PIPING (BOOM) 172171-78770  HOSE G206AB078W
172142-76500  TUBE, BOOM

172142-76520  TUBE, BOOM

172171-76541-1 TUBE ASSY, ARM
172171-76560-2 TUBE ASSY, ARM
172171-76581-1 TUBE ASSY, BUCKET

172171-76600-2 TUBE ASSY, BUCKET
172141-76670 CLAMP, TUBE
172183-76230-5 CLAMP

© 0O NOOOOMWNE

26013-100352 BOLT, M10X 35
172312-78270 HOSE
172141-78440 HOSE

10 20 18 10
_ 1

172141-78400 HOSE
172141-78410 HOSE
172183-81160 CLIP, TREE

172175-76401-5 CLAMP, TUBE
172175-76411 RUBBER
172175-76420 COLLAR

172175-76431-5 CLAMP, TUBE
172175-76440 RUBBER
172175-76450-5 W.P BACH PLATE (87)

ARM CYL[NDER

26013-120352 BOLT, M12X 35
172171-78910 COVER, HOSE
172143-79800 COVER, HOSE

172137-79970 COVER, HOSE
23000-025000 CLAMP, 25

O RRERNMNRPOAMNNRERINRRERRNMNOINRRPRRRRR
O RRPNMNRPOAMNNRERINRRRPNMNOINRRPRRRRR

, .
D O W
o % ! 7
X ©
% \
\
PR
B owN
PRRPRPRPPRPRPRIPRPRIPRPREPRPRPRIPRPREPIRPRPRRIRLRER

CYLINDER

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601
Fig.61. HYD.OIL PIPING(P.T.O.ARM END) AR o
©)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

Fi9-61 HYD.OIL PIPING(P.T.0.ARM END)

1 1 172112-76300-3 RETAINER A,BOOM PIPE 1 1
2 1 172171-76861-1 TUBE ASSY, 3RD 1 1
3 1 172171-76881-1 TUBE ASSY, 3RD 1 1
4 1 172142-76950 CLAMP 4 4
5 1 172171-78350 HOSE 1 1
6 1 172171-78360 HOSE 1 1
7 1 26116-100552 BOLT, M10X 55 PLATED 1 1
8 1 26013-120402 BOLT, M12X 40 1 1
9 1 22217-100000 WASHER, SPRING 10 1 1
10 1 26013-120502 BOLT, M12X 50 1 1
11 1 26116-120602 BOLT, M12X 60 PLATED 2 2
12 1 22217-120000  WASHER, SPRING 12 2 2
13 1 172183-76260-1 SPACERASSY 1 1
14 1 172183-76250-1 PLATE (YELLOW:87) 1 1
15 1 172142-78790 COVER, HOSE 1 1
16 1 172150-79030 COVER, HOSE 1 1
17 1  23000-035000 CLAMP, 35 2 2
18 1 23000-041000 CLAMP, 41 2 2
19 1 172183-74820-5 STOP VALVE 08 2 2
20 2 172142-77150 SEAL SET 2 2
25 2 22242-000300 RING, 30 2 2
26 1 172176-78270 HOSE G208AB087W 2 2
27 1 23871-040000 PLUG, R0O4 2 2
28 1 26013-100252 BOLT, M10X 25 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.62. CONTROL PIPING(PUMP-REMO.-CON.V.-RETURN) AR o
©)= (F)=
No. Lev. Parts No. Description Qty |
, 6 2 @ ® © O ® @

Fig. CONTROL PIPING (PUMP~REMO. —CON. V. ~RETURN) 1 1 172123-76120  ADAPTER, PF1/4 4 4
2 1 172123-76120 ADAPTER, PF1/4 1 1
i VIEWED FROM ® 3 1 172141-76180 CONNECTOR ASSY 1 1
5 2 24315-000110 O-RING, 1BP11.0 1 1
6 1 24315-000110 O-RING, 1BP11.0 4 4
7 1 24315-000110 O-RING, 1BP11.0 1 1
8 1 172170-78210 HOSE 1 1
9 1 172170-78220 HOSE 1 1
10 1 172170-78230 HOSE 1 1
11 1 172165-79641 HOSE G604BY185T 1 1
12 1  23010-014000 CLAMP, 14 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601
Fig.63. CONTROL PIPING(REMO.-CON.V.-CON.V.) AR o

©)= (F)=
Lewv. Parts No. Description

z
°

Qty
A ® € O E ©

Fi 963 CONTROL PIPING (REMO.~-CON. V.~CONTROL.V.)

=
w

172165-79340 HOSE
172165-79350 HOSE
172165-79360 HOSE

=
[S2 N

=
(2]

172165-79370 HOSE
172165-79810 SPONGE, HOSE
172165-79820 COVER, HOSE

2o
o ~

1 1 172123-76120  ADAPTER, PF1/4 8 8
2 1 172123-76120  ADAPTER, PF1/4 5 5
VIEWED FROM ® 3 1 172168-76550  JOINT 11
4 1 172162-76770  JOINT 2 2
5 1 24315-000110  O-RING, 1BP11.0 8 8
6 1 24315-000110  O-RING, 1BP11.0 7 7
7 1  24315-000110 O-RING, 1BP11.0 1 1
8 1 194202-56460  BAND, 200 6 6
9 1 172165-79220  HOSE 11
10 1 172165-79290  HOSE 1 1
1 1 172165-79300 HOSE 1 1
12 1 172165-79310 HOSE 11
1 1 1

1 1 1

1 1 1

1 1 1

1 2 2

1 2 2

1 4 4

=
o

172122-79930 CLAMP, HOSE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.64. CONTROL PIPING(2WAY MULTI CHANGE) AR o
©)¢= (A=
4 No. Lev. Parts No. Description N 6 CQItyD - |
Fi 9-6 CONTROL PIPING (2WAY MULTI CHANGE) 1 1 172123-76120  ADAPTER, PF1/4 (8) (8) .0 6.6
2 1 172123-76120  ADAPTER, PF1/4 5 5
VIEWED FROM @ 3 1 172123-76120  ADAPTER, PF1/4 11
4 1 172141-76180 CONNECTOR ASSY 3 3
7 1 172168-76550  JOINT 101
8 1 172162-76770  JOINT 2 2
9 1 24315000110 O-RING, 1BP11.0 8 8
10 1 24315000110 O-RING, 1BP11.0 707
11 1 24315-000110  O-RING, 1BP11.0 11
12 1 24315-000110  O-RING, 1BP11.0 1 1
13 1 194202-56460  BAND, 200 5 5
14 1 172435-79100 HOSE 11
15 1 172435-79110 HOSE 1 1
16 1 172435-79120 HOSE 11
17 1 172435-79130  HOSE 11
18 1 172435-79140 HOSE 1 1
19 1 172435-79150 HOSE 101
20 1 172435-79160 HOSE 11
21 1 17243579170  HOSE 11
22 1 17216579810 SPONGE, HOSE 2 2
23 1 172165-79820  COVER, HOSE 2 2
24 1 17212279930  CLAMP, HOSE 4 4
25 1 23391-020000  JOINT, RGI-1/4 4 4
26 1 17216579300 HOSE 11
27 1 17216579310 HOSE 1 1
28 1 17216579340  HOSE 1 1
29 1 172165-79370  HOSE 11

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

; (A)=B22-2BC(R)US )=

Fig.65. GREASING (=522 2803 o

©)= (F)=

No. Lev. Parts No. Description Qty |
. 6 5 A (B © O © @

i . 1 1 172112-77580 JOINT, 1/8 1 1
g GREAS [ NG 2 1 172141-77800 JOINT, GREASE 4 4
3 1 172142-77811 HOSE 2 2
4 1 172312-77820 FITTING, GREASE 1 1
5 1 172149-78500 HOSE 1 1
6 1 24761-020000 NIPPLE, GREASE PT1/8 3 3

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

; A)=B22-2BC(R)US D)=
Fig.66. BOOM & ARM 522 28cims o
©)= (F)=
B 6 No. Lev. Parts No. Description w ® (C)QII{D) ©® © |
Fig. BOOM & ARM 1 1 172171811031 BOOM ASSY 101
2 2 172116-82400 PIN BUSH 38X55 2 2
3 2 172168-81400 SEAL, DUST 38X48X4 2 2
3A 1 172437-03460 LABEL, BOOM 2 2 2
7 . 3B 1 172437-03510 LABEL,HOOK 1 1
))//" 4 1 172141-81401-2 PIN 38-164 1 1
2 - 5 1 172141-81421-2 PIN 38-120 2 2
ARM_CYL INDER 6 1 24761-050000  NIPPLE, GREASE C 11
7 1 933171-29750 SHIM ASSY 4 4
8 1 172141-82104-1 ARM ASSY 1 1
9 2 172171-81261 BUSH 35X50 2 2
10 2 172171-81280 SEAL, DUST 35X45X4 4 4
11 2 172141-82270 BUSH 35 45 2 2
12 2 172141-82280 BUSH 38 45, PIN 2 2
13 2 172168-81400 SEAL, DUST 38X48X4 2 2
14 1 172141-82301-2 PIN 35-92 1 1
15 1 172122-82302-2 PIN ASSY,ARM 1 1
16 1 172141-84600 SHIM ASSY 2 2
17 1 24761-040000 NIPPLE, GREASE B 1 1
18 1 933171-29750 SHIM ASSY 1 1
19 1 172171-82510 SHIM ASSY 2 2
20 1 172171-81270 O-RING, 61X6.0 2 2
21 1 172141-84401-2 LINK,BUCKET (YELLOW) 1 1
21-1 1 172141-84402-1 LINK,BUCKET(YELLOWS87 1 1 N
BUCKET CYLINDER 3 i (A=M/#60576) (B=M/#60576)
22 2 172141-82270 BUSH 35 45 2 2
23 2 172141-72561 BUSH (35-45-30 2 2
24 2 172171-81280 SEAL, DUST 35X45X4 6 6
25 1 172141-84500-2 ARM ASSY, BUCKET 1 1
26 1 172141-84510-2 ARM ASSY, BUCKET 1 1
27 1 172141-99470-2 PIN KIT,ARM 2 2
28 2 172141-84550-2 PIN 35-152 2 2
29 2 24761-020000 NIPPLE, GREASE PT1/8 2 2
30 2 933110-86600 NUT, NYLON 24X24 2 2
31 2 933171-29760 WASHER 2 2
32 2 172141-84601 SHIM 2 2
33 1 172164-81670 SPACER 3 3
34 1 22157-120000 WASHER, 12 3 3
35 1 26013-120302 BOLT, M12X 30 3 3
36 1 172010-01640 SPACER 1 1
37 1 172146-82910 SPACER 1 1
38 1 172164-81670 SPACER 1 1
39 1 172164-81670 SPACER 2 2
40 1 22157-100000 WASHER, 10 1 1
41 1 22157-120000 WASHER, 12 1 1
42 1 22157-120000 WASHER, 12 2 2
43 1 26013-100252 BOLT, M10X 25 1 1
Remarks 44 1 26013-120252 BOLT, M12X 25 1 1
(1)PLEASE USE THIS PART WITH FOLLOW- 45 1 26013-120302 BOLT, M12X 30 2 2
ING LABELS AT THE SAME TIME. 46 1 172141-81401-2 PIN 38-164 11
REF. NO. 3A & 3B. 47 1 172141-83291-2 BRACKET,BOOM(YELLOW) 1 1
(2)LABELS ARE NOT ILLUSTRATED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

; A)=B22-2BC(R)US D)=
Fig.66. BOOM & ARM y=ezz-zBCLS o
©)= (F)=
B 6 No. Lev. Parts No. Description w ® (C)QII{D) ©® © |

Fig. BOOM & ARM 49 2 17214183330  BUSH 50X45 2 2

50 1 172171-82310 PIN 50X292 1 1

51 1 172141-83341-2 PIN 38-226 1 1

52 1 172141-83372-2 PIN 38-94(YELLOW:87) 11

53 1 172141-83390  PLATE, PIN LOCK 101

54 1 172141-94260  PIN 38-130 11

55 1 22242-000500 RING, 50 1 1

56 1 26013-100252 BOLT, M10X 25 2 2

57 1 26116-160402 BOLT, M16X 40 PLATED 2 2

58 1 933171-29750 SHIM ASSY 2 2

59 1 172141-83400 PLATE 1 1

60 1 22217-160000 WASHER, SPRING 16 2 2

61 1 26013-120302 BOLT, M12X 30 1 1

62 1  24761-020000 NIPPLE, GREASE PT1/8 2 2

63 1 172173-81700 SHIM, 50X90X0.8 1 1

64 1 172173-81710 SHIM, 50X90X0.5 1 1

Remarks

(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABELS AT THE SAME TIME.

REF. NO. 3A & 3B.

(2)LABELS ARE NOT ILLUSTRATED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CS10-M37601

Fig.67. BUCKET

Fi9-67 BUCKET

1 (490)
I

14 15 4 13

I
1514

(A)=B22-2BC(R)US (D)=

(B)=B22-2BP(R)US )=

€)= (F)=

No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 772141-81402-2 BUCKET ASSY 1 1
3 2 172142-86150-1 CUTTER, SIDE 1 1
4 2 172142-86160-1 CUTTER, SIDE 1 1
5 2 772141-86231-1 TEETHASSY 4 4
6 3 172141-86231-1 TEETHASSY 4 4
7 3 172137-86710 SHIM SET, TEETH 4 4
11 3 172137-86770 BOLT 8 8
12 3 172137-86780 NUT 8 8
13 2 172142-86280 BOLT M14X 40 6 6
14 2 172142-86290 NUT, M14 6 6
15 2 22217-140000 WASHER, SPRING 14 6 6
16 1 172173-99460-2 KIT,BUCKET PIN 2 2
17 2 172141-84601 SHIM 2 2
20 2 172141-86252-2 PIN 35-195 2 2
21 2 26116-100652 BOLT, M10X 65 PLATED 2 2
22 2 24761-020000 NIPPLE, GREASE PT1/8 2 2
23 2 26716-100002 NUT, M10 4 4
2 2 2

172171-81500 COLLAR, 35X48.6X22

Yes Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes' Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M37601

Fig.68. BLADE(850) oreoes saPuUS -
©= F)=
No. Lev. Parts No. Description Qty |
6 8 A B © © © ®
i 1 1  172141-94103-1 BLADE 850 ASSY 1 1
Fig. BLADE (850) 2 2 17216881270  SEAL, DUST 4 4
2A 1 172437-03510 LABEL,HOOK 2 2
3 1 172141-94260  PIN 38-130 2 2
4 1 172141-94271-2 PIN 38-94 2 2
5 1 172124-94310-2 PLATE,LOCK(GREEN:82) 2 2
6 1 24761-020000  NIPPLE, GREASE PT1/8 2 2
7 1 24761-040000 NIPPLE, GREASE B 2 2
8 1 26013-100252  BOLT, M10X 25 4 4
9 1 93317129750  SHIM ASSY 2 2
10 1 172164-81670  SPACER 2 2
1 1 22157-120000 WASHER, 12 2 2
12 1 26013-120302  BOLT, M12X 30 2 2
Remarks
(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABELS AT THE SAME TIME.
REF. NO. 2A.
(2)LABELS ARE NOT ILLUSTRATED. Yes Yes

N:OId‘T>TNew, O:Old%New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'




Parts No. Index

Parts No.

101720-55750
102103-55520
104200-11920
104200-55321
104200-55330
104200-55341
104200-55750
104200-92350
110250-55610
119247-77100
119632-77922
119640-92750
119650-77910
119653-77710
119831-13580
119831-44551
119831-49010
119831-49020
119831-49040
119831-49050
121120-44800

121250-44590
121250-49121
121257-55720
121257-55731
121450-44531
121450-49110
121468-44510
121468-44540
121470-44521
121470-44540
121470-44581
124064-55510
124450-44560
124450-44590
124465-44950
124764-44810

124764-44920

124766-59050

Fig. No.

=
WOOOWNRFOWNHEF (WO 00 W 000000000000 00 WWOo 0 WN - 0000 o

[é)]

Ref. No.

30

Parts No.

129335-55700
171081-55910
172010-01640
172068-28490
172112-06490
172112-42090
172112-75780

172112-76300-3

172112-77580
172113-12521
172116-45940
172116-46630
172116-74150

172116-74190

172116-74220

172116-74320
172116-75850
172116-82400
172122-05101
172122-13310
172122-14301
172122-14350
172122-17190
172122-17730
172122-17840
172122-37843
172122-46590

46

47

Parts No.
172122-46590

172122-47250
172122-73430

172122-74050

172122-74130

172122-74520

172122-75600
172122-75620
172122-75630
172122-79890

172122-79930

172122-82302-2

172123-76120

172124-13230
172124-14650
172124-17640
172124-17730
172124-46200

172124-65450
172124-65480
172124-65490
172124-73700
172124-76350

172124-94310-2

172125-03950

Parts No.

172125-65640
172126-16540

172126-65460
172126-65500
172126-65571
172130-78220
172131-37170

172131-73830
172131-78600
172137-03301

172137-12270
172137-16560
172137-17401
172137-17630
172137-46040

172137-70490

172137-70570
172137-70580
172137-70590
172137-70600
172137-72452
172137-72700
172137-72710
172137-72720
172137-72730

172137-73700
172137-73860
172137-79970
172137-86710
172137-86770
172137-86780
172141-03360

172141-12280
172141-13490
172141-14260
172141-16561
172141-17141
172141-17150




Parts No. Index

Parts No.

172141-17161
172141-17190
172141-17201
172141-17211
172141-17230
172141-29110
172141-37100
172141-37111

172141-37121
172141-37130
172141-37140

172141-37320
172141-37801
172141-37850
172141-38101
172141-38150
172141-38200
172141-38210
172141-38220
172141-38231
172141-38610
172141-41340
172141-41360

172141-41370

172141-42950
172141-42960

172141-50103-1
172141-50750-1
172141-50761-3
172141-50762-2
172141-50890
172141-50901-1
172141-53350
172141-57601
172141-57610
172141-57620
172141-57630

[EnY

=

=
OO RARWRPRPPOOONUGIOOOGIOIOIFONO O™

P

'
[

Parts No.

172141-57650
172141-70020-Z
172141-70030
172141-70040
172141-70060
172141-70070
172141-70080
172141-70090
172141-70100
172141-70110
172141-70120
172141-70130
172141-70140
172141-70150
172141-70160
172141-70170
172141-70180
172141-70190
172141-70200
172141-70210
172141-70220
172141-70230
172141-70260
172141-70270
172141-70290
172141-70300
172141-70310
172141-70320
172141-70330
172141-70340
172141-70360
172141-70370
172141-70410
172141-70430
172141-70440
172141-70450
172141-70460
172141-70470
172141-70480
172141-70490
172141-70500
172141-70510
172141-70520
172141-70530
172141-70540
172141-71550
172141-71560
172141-71701-2
172141-71711-2
172141-71880

Fig. No.

Ref. No.

34
61

Parts No.

172141-71880
172141-71890

172141-71900
172141-71911
172141-71921
172141-72140

172141-72190

172141-72220
172141-72250

172141-72322
172141-72351-2
172141-72361-2
172141-72381
172141-72451-2
172141-72461-2
172141-72511
172141-72540
172141-72561

172141-72592-2
172141-72601-1
172141-72611-1
172141-72671
172141-72690

172141-72930
172141-73051

172141-73061

172141-73090
172141-73210
172141-73220
172141-73230
172141-73240

172141-73351
172141-73750
172141-73760
172141-73770
172141-73800

Parts No.

172141-73810
172141-73830
172141-73890
172141-74430
172141-75430-2
172141-76180

172141-76670
172141-76900
172141-77250
172141-77260
172141-77800
172141-78240
172141-78400
172141-78410
172141-78440
172141-78460
172141-78470
172141-78480
172141-78490
172141-81401-2

172141-81421-2
172141-82104-1
172141-82270

172141-82280
172141-82301-2
172141-83291-2
172141-83330
172141-83341-2
172141-83372-2
172141-83390
172141-83400
172141-84401-2
172141-84402-1
172141-84500-2
172141-84510-2
172141-84550-2
172141-84600
172141-84601

172141-86231-1
172141-86252-2
172141-94103-1
172141-94260

172141-94271-2
172141-99350
172141-99380

Fig. No.

Ref. No.




Parts No. Index

Parts No.

172141-99470-2

172141-99490

172142-14320
172142-14421
172142-16110
172142-16550
172142-17820
172142-45670

172142-62300
172142-72810
172142-73591
172142-73800
172142-74650
172142-74900
172142-76130

172142-76160
172142-76270
172142-76280
172142-76500
172142-76520
172142-76950
172142-77040
172142-77050
172142-77150
172142-77811
172142-78760
172142-78790
172142-78940

172142-86150-1
172142-86160-1

172142-86280

172142-86290
172143-72331

172143-79800
172146-13101
172146-13111
172146-37100
172146-37700
172146-41320
172146-41910

172146-74680
172146-74720

Fig. No.

66
14

Ref. No.

Parts No.
172146-74720

172146-74730
172146-74740
172146-82910
172147-73650
172148-72930

172148-73350
172149-03430

172149-78500
172149-99380
172150-79030
172151-45650
172151-53430
172151-62240
172151-73350
172151-73360
172151-73370
172151-73380
172151-73400
172151-73420
172151-73430
172151-73440
172151-73450
172151-73460
172151-73480
172151-73490

172151-73500
172151-73530

Fig. No.

46

46

Ref. No.

=N
O©CO0WONRERLN~NOIO

Parts No.

172151-73590
172151-73610
172151-73620

172151-73630

172151-73640
172151-73650
172151-73660

172151-74060

172151-74110
172151-74120
172151-74290
172151-74320
172151-79410
172151-79420
172155-03790

172157-45840
172157-45990

172157-54850
172162-03180

172162-03190

172162-13200
172162-14180
172162-14200
172162-17101
172162-17120
172162-17130
172162-17240
172162-17250
172162-17270
172162-17330
172162-17410
172162-17610
172162-61770
172162-74820
172162-74860

172162-76770

Parts No.

172162-76770
172162-82980
172164-17140
172164-17150
172164-45951
172164-45961
172164-45970
172164-73010
172164-73020
172164-73030
172164-73040
172164-73110
172164-73170
172164-73220
172164-73380
172164-73390
172164-73410
172164-73461
172164-73470
172164-73490
172164-73500
172164-73660
172164-73670
172164-73720
172164-73770
172164-73830
172164-73840
172164-73850
172164-73870
172164-73880
172164-73890
172164-73990
172164-76110
172164-78760
172164-81670

172165-03231

172165-03301
172165-03500

172165-12140
172165-13220
172165-16530
172165-16541

H
DODWNEFERFPOWNE

PR W
(BN SN

Ref. No.




Parts No. Index

Parts No.

172165-16560
172165-17601
172165-45140
172165-45181
172165-45270
172165-45490
172165-46100
172165-46150
172165-46230
172165-46261
172165-46281

172165-46300
172165-46301
172165-46340

172165-46350

172165-46401
172165-46450
172165-46480
172165-46490
172165-46600
172165-46660
172165-47100
172165-47300
172165-47500
172165-47550
172165-47601
172165-47621
172165-47680
172165-47681
172165-47720
172165-47730
172165-47770
172165-47801
172165-47900
172165-47930
172165-47960
172165-47970
172165-47980
172165-47990

172165-61190-3
172165-61450-3

172165-61650
172165-61701
172165-61720

172165-61740-3
172165-61780-3

172165-61801

Parts No.

172165-62100
172165-62300
172165-62341
172165-62380
172165-62600
172165-62630
172165-62800
172165-63600
172165-63620
172165-63650
172165-63660
172165-63700
172165-64390
172165-68250
172165-71200
172165-73580
172165-73640
172165-73670
172165-73870
172165-74202
172165-74300
172165-74310
172165-74320

172165-74330

172165-74340
172165-74350
172165-75450
172165-75460
172165-75481
172165-75490
172165-76220
172165-76860
172165-78150
172165-78810
172165-79220
172165-79290
172165-79300

172165-79310
172165-79340
172165-79350
172165-79360
172165-79370

172165-79641
172165-79810

Parts No.

172165-79810
172165-79820

172165-81760
172168-03211

172168-03301

172168-12110
172168-13101
172168-13120
172168-13150
172168-13181
172168-13250
172168-14240
172168-14270
172168-16101
172168-16300
172168-16501
172168-16512
172168-17100
172168-17120
172168-17600
172168-17640
172168-17650
172168-45101
172168-45121
172168-45140
172168-45200
172168-45400
172168-45940
172168-46100
172168-46160
172168-46190
172168-46231
172168-46250
172168-46800
172168-46820
172168-46840
172168-46860
172168-46870
172168-47700
172168-47701

172168-53300-1
172168-53350-1

172168-53450
172168-61350

N

\‘
OO WW

Parts No.

172168-61500
172168-61510
172168-61560
172168-62201
172168-63100
172168-65200
172168-65260
172168-65740
172168-65750
172168-65760
172168-65790
172168-71101
172168-71200
172168-71310
172168-71320
172168-71330
172168-71340
172168-71360
172168-71380
172168-71390
172168-71430
172168-71440
172168-71450
172168-71460
172168-71470
172168-71490
172168-71500
172168-71520
172168-71530
172168-71550
172168-71560
172168-72240

172168-72610
172168-72620
172168-72730
172168-72750

172168-72760
172168-72850
172168-72860
172168-72880
172168-72890
172168-72900
172168-73220
172168-73230




Parts No. Index

Parts No.

172168-73340
172168-73360
172168-73370
172168-73580
172168-73590
172168-73600
172168-74710
172168-74750
172168-74800
172168-74810
172168-74820
172168-74830
172168-74840
172168-74850
172168-74860
172168-74870
172168-74880
172168-76130

172168-76140
172168-76150
172168-76160
172168-76180
172168-76240
172168-76300
172168-76370
172168-76380
172168-76550

172168-78191
172168-78200
172168-78230
172168-78251
172168-78331
172168-78340
172168-78370
172168-78900
172168-78920
172168-78940
172168-78960
172168-78980
172168-81270

Ref. No.

Parts No.
172168-81270

172168-81400

172170-16100
172170-78210
172170-78220
172170-78230
172170-78240
172170-78400
172171-03151

172171-03161

172171-03261

172171-03510

172171-11300
172171-11500
172171-13300
172171-13330
172171-13340
172171-13410
172171-13461
172171-14150
172171-14210
172171-14220
172171-14300
172171-14600

172171-14610
172171-17600
172171-17620
172171-17630

172171-53310-1
172171-53340-1
172171-53350-1

172171-54102
172171-54750
172171-58800
172171-61300
172171-61520
172171-61530
172171-61550
172171-62150

Fig. No.

40
68
66

Ref. No.

14
2
3

13

Parts No.

172171-65100-2
172171-65300-2

172171-65451
172171-65601
172171-65650
172171-65780
172171-65820
172171-65830
172171-65850
172171-70320
172171-70330
172171-70340
172171-70360
172171-70370
172171-72120
172171-72130
172171-72150

172171-72200-1
172171-72210-1
172171-72260-1

172171-72350
172171-72500
172171-72510
172171-72530
172171-72580
172171-72590
172171-72610
172171-72620
172171-72630

172171-72640
172171-72650
172171-72660
172171-72700
172171-72710
172171-72720
172171-72730
172171-73212
172171-73230
172171-73270
172171-73311
172171-73321
172171-73350
172171-73401
172171-73410
172171-73420
172171-73430
172171-73440
172171-73460

Fig. No.

Parts No.

172171-73481
172171-73491
172171-73501
172171-73511
172171-73521
172171-74121
172171-74200
172171-74210
172171-74220
172171-75210-2
172171-76541-1
172171-76560-2
172171-76581-1
172171-76600-2
172171-76861-1
172171-76881-1
172171-76900-2
172171-76901-1
172171-78101
172171-78181
172171-78250
172171-78350
172171-78360
172171-78500
172171-78510
172171-78520
172171-78530
172171-78540
172171-78550
172171-78770
172171-78910
172171-81103-1
172171-81261
172171-81270
172171-81280

172171-81500
172171-82310
172171-82510
172173-78180
172173-81700
172173-81710
172173-99460-2
172175-72470

172175-73111
172175-73150
172175-73440




Parts No. Index

Parts No.

172175-73450
172175-74210
172175-74220
172175-74270
172175-74350

172175-76401-5
172175-76411
172175-76420
172175-76431-5
172175-76440
172175-76450-5
172175-78360
172176-68210
172176-78270
172179-12100
172183-03280

172183-14250
172183-16540
172183-74820-5
172183-76230-5
172183-76250-1
172183-76260-1
172183-81160
172183-81170
172186-03200

172187-17080
172187-17090
172187-75500
172190-74901
172212-61230
172310-79180
172312-17620
172312-45930
172312-74220
172312-74230
172312-76180
172312-76220
172312-77820
172312-78270
172422-37310
172425-17630
172428-16520
172428-17100

B =
AWOORDMWOOOU AN

> >

Parts No.
172428-61550

172428-62600
172433-03250

172433-64520
172434-03211

172434-03220

172434-03231

172434-03250
172434-07330
172434-13400
172434-61090

172434-61150
172434-61210

172434-61220
172434-61240
172434-61241
172434-61290
172434-61300
172434-61301
172434-61320

172434-61350
172435-61660

172435-78700
172435-78740
172435-79100
172435-79110
172435-79120
172435-79130
172435-79140
172435-79150
172435-79160

Fig. No.

24

25

N W ww W www
POPRPFRPPAOWOWNPFPWONPFPWONDERARWOWNE

Ref. No.

-2
-1

-1
-1

-1
-2

Parts No.

172435-79170
172437-03241

172437-03250

172437-03300

172437-03310

172437-03320

172437-03330

172437-03340

172437-03351

172437-03360

172437-03370

172437-03371

172437-03380

Fig. No.

64

N
WNPFRPWOWNRFRPWNFPOWNPRE

1N

wWwnN
WNEFR,R~WO

w N [6)]
QWN P WWNEFPW

w W
W

N

N
WRPNPFPUOWNRFPWWN P

30

. No.

> >

Parts No.
172437-03380

172437-03390

172437-03400

172437-03410

172437-03421

172437-03430

172437-03431

172437-03440

172437-03450

172437-03460

172437-03470

172437-03481

N N N

N
WERPNEPNWONEPEPNWNEPENWNERENWN P

30




Parts No. Index

Parts No.

172437-03481
172437-03500

172437-03510

172437-03530

172437-03540
172437-03541

172437-03550

172437-03600

172437-03610

172437-03620

172437-03700

172437-17700
172437-61500
172437-61510
172437-61520

172437-61821
172437-64200
172437-64210
172437-64300
172437-64400
172437-64410
172437-64440

Fig. No.

53

N [e) e}

a1 w

w
WNPFRPORPWNRPPRPOWNRERPOOWNRERPWNE

w
o

33

Parts No.

172437-64500
172437-64510
172437-66300
172437-68100
172437-68110
172437-68120
172437-68130
172437-68140
172437-68150
172437-68160
172437-68170

172437-68180
172437-68190
172437-68200
172437-68210
172437-68220
172437-68230
172437-68240
172437-68250

172437-68260
172437-68270
172437-68280
172437-68290
172437-68300

172437-68310

172437-68320

172437-68330
172437-68340
172437-68350
172437-68360
172437-68370
172437-68380
172437-68390
172437-68400
172437-68410
172437-68420
172437-68430
172437-68440

Parts No.

172437-68450
172437-68460
172437-68470
172437-68480
172437-68490
172437-68500
172437-68510
172437-68520
172437-68540
172437-68550
172437-68560
172437-68570
172437-68580
172437-68590
172437-68600
172437-68610
172437-68620
172437-68630
172437-68640
172437-68650
172437-68660
172437-68670
172437-68680
172437-68690
172437-68700
172437-68710
172437-68720
172437-68730
172437-68740
172437-68750
172437-68760
172437-68770
172437-68780
172437-68790
172437-68800
172437-68810
172437-68820
172437-68830
172437-68840
172437-68850
172437-68860
172437-68870
172437-68880
172437-68890
172437-68900
172437-68910
172437-68920
172437-68930
172437-68940
172437-68950

Parts No.

172437-68960
172437-68970
172437-68980
172437-68990
172437-69000
172437-69010
172437-69020
172437-69030
172437-69040
172437-69050
172437-69060
172437-69070
172437-69080
172437-69090
172437-69100
172437-69110
172437-69120
172437-69130
172437-69140
172437-69150
172437-69160
172437-69170
172437-69180
172437-69190
172437-69200
172437-69210
172437-69220
172437-69230
172437-69240
172437-69250
172437-69260
172437-69270
172437-69280
172437-69290
172437-69300
172437-69310
172437-69320
172437-69330
172437-69340
172437-69350
172437-69360
172437-69370
172437-69380
172437-69390
172437-69400
172437-74701
172437-74711
172437-74720
172437-74731
172437-74750




Parts No. Index

Parts No.
172439-03220

172455-79740
172456-68100
172456-68140

172456-68150

172456-68160
172456-68170
172456-68220
172456-68520

172456-68530
172456-68570

172456-68590

172456-68600
172456-68610
172456-68620
172456-68640
172456-68650

172456-68750

172456-68780
172456-68800
172456-68870
172456-68890

172456-68930

172456-68950

172456-68960
172456-68970
172456-69210
172456-69220
172456-69380
172456-69390
172456-69420

Fig. No.

Parts No.

172456-69550
172456-69560
172456-69570
172456-69750
172456-69780
172456-69840
172456-69860

172456-69870
172456-69900

172456-69910
172456-69990
172519-03150

172519-04350

172519-63240

172614-38300

172614-74410
172633-76160
172730-05250

172730-75140

172732-11510

172734-65260
172734-65270
172823-74270

172A21-68930
172A21-68950
172A21-69030

172A21-69040
172A21-69050
172A21-69060
172A21-69370
172A21-69380

Parts No.
172A21-69400

172A21-69420

194145-04810

194202-56460

194250-51660

194273-47910
194300-21460
194432-51550
194440-51620
194464-52190
194630-31910
194630-62360

194940-24350
196420-02310
1A1030-48250
1A1040-45890

1A1040-56900
1A1380-56661
1A1380-58050

1C6141-35370
1C6281-52310
1D4070-23580
22117-080000
22117-120000
22117-140000
22137-040000

22137-060000

22137-080000

B A P
ARPNOTTOWOOLWN R

~ A
[NINYsD

N W
m©O o R

=
[ee]

Parts No.
22137-080000

22137-100000

22137-120000
22137-130000
22137-140000
22137-240000
22157-080000
22157-100000
22157-120000

22217-050000

22217-060000
22217-080000

22217-100000

Fig. No.

18

20

16
18




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No Parts No. Fig. No Ref. No
22217-100000 22 13 22351-040032 18 36 23871-020000 41 27 24321-001050 53 18
23 7 21 18 55 24321-001150 53 24
24 20 22351-050010 50 41 43 12 24325-000350 14 31
21 51 34 23871-030000 41 28 24341-000300 53 26
25 4 22351-050016 41 26 44 35 24341-000900 50 23
5 22351-050032 19 2 58 26 51 19
6 22351-060040 20 14 23871-040000 57 9 24550-025150 16 8
27 36 22351-080020 22 14 58 27 12
37 22417-160160 17 21 61 27 24761-020000 14 29
28 4 19 15 24101-060024 41 56 16 25
34 9 21 19 24101-060040 41 58 17 9
36 33 22 15 24101-062074 14 8 18 13
39 38 22417-200200 20 15 39 36 30
55 22 22 24190-050001 41 29 39 34
61 9 27 38 24311-000160 8 26 65 6
22217-120000 7 13 39 35 105 66 29
14 22417-320200 25 7 24311-000210 18 12 62
11 13 22857-300050 1 44 19 6 67 22
23 8 2 44 21 20 68 6
23 3 44 24311-000250 52 9 24761-040000 23 28
34 10 23000-016000 57 13 24311-000320 52 10 37 23
61 12 23000-022000 13 18 24311-000340 16 34 38 23
22217-140000 24 36 23000-025000 55 26 24311-000380 53 17 66 17
28 5 60 26 24311-000750 43 8 68 7
34 11 23000-035000 57 14 24311-240100 9 39 24761-050000 18 14
53 32 58 20 44 39 21 21
67 15 61 17 46 18 22 16
22217-160000 14 23 23000-041000 58 21 36 66 6
66 60 61 18 24315-000080 35 34 26013-060122 11 50
22242-000250 16 24 23000-060000 54 18 24315-000100 35 95 26013-060162 52 11
35 15 23000-070000 5 8 24315-000110 62 5 26013-060202 8 31
22242-000300 14 6 23010-014000 9 17 6 26013-060252 50 43
37 62 12 7 51 37
61 25 23010-038000 8 30 63 5 26013-060302 17 17
22242-000350 41 25 13 19 6 26013-080162 8 32
22242-000451 43 11 23065-070130 8 14 7 33
22242-000500 66 55 23080-013000 9 21 64 9 35
22252-000280 44 3 23391-020000 56 4 10 24 22
22252-000561 36 23 59 3 11 48

39 33 4 12 48 -1
22252-000620 14 19 64 25 24315-000140 14 28 26013-080202 16 26
35 16 23391-030000 59 2 55 4 27
22252-000720 14 7 23391-040000 58 9 57 5 20 16
38 23391-060000 58 10 59 5 26 21
22252-000750 14 20 23393-020000 56 5 24315-000180 54 4 53 19
22272-000070 20 12 23393-030000 56 6 24315-000200 50 22 26013-080252 26 15
22312-060140 35 28 23393-040000 58 22 51 18 52 16
22351-030032 19 20 23394-030000 59 6 24315-000300 41 68 26013-100162 21 22
22351-035040 20 13 23418-060000 9 38 24321-000450 54 7 25 27
22351-040020 18 26 23871-010000 52 8 24321-000700 43 10 49 24




Parts No. Index

Parts No.
26013-100202

26013-100252

26013-100302

26013-100352
26013-100402
26013-100602
26013-120252

26013-120302

Fig. No.

8
13

Parts No.
26013-120352

26013-120402

26013-120452
26013-120502
26022-050102
26022-050122
26022-050162
26022-060122

26022-060162

26022-060252
26051-080002

26076-120352
26106-080552
26106-100352
26116-060122
26116-080162

26116-080202
26116-080304

26116-080652
26116-100162

26116-100202

-1
-1
-1

Parts No.
26116-100202

26116-100252
26116-100354
26116-100504

26116-100552
26116-100602
26116-100652
26116-100702
26116-100752
26116-100902
26116-101002
26116-120162
26116-120252
26116-120552
26116-120602
26116-140302
26116-140352
26116-140452
26116-140802
26116-160402
26347-100002
26367-100002
26450-060162
26450-080202
26450-080252

26450-080302

26450-080402
26450-080502
26450-100252
26450-100302
26450-100502
26450-100552
26450-120402
26553-040102

26553-050082

26557-050122
26577-050122
26589-040202
26647-060202
26647-100152

Fig. No.

25
27

Parts No.

26706-080002
26716-040002

26716-050002
26716-080002

26716-100002

26716-120002
26756-100002
26756-140002

26776-160002
26776-180002
28110-080100
28110-120140
28110-170190
28110-220240
28110-270300
28150-080000
28227-271400
28230-120250
29220-788200
29311-515000
29411-150000
772141-05100
772141-37101

Fig. No.

5
26
50
51

24
10

18

21

24
26




Parts No. Index

Parts No.

772141-81402-2
772141-86231-1

772146-37101

772171-14101-1

772171-17601

772171-75100-2

772422-37300
772434-03200
772434-03210
772434-03211
933110-00301

933110-05300
933110-09701
933110-09801
933110-54100

933110-86600
933110-90000
933111-01600
933111-26600

933111-73800
933113-15000
933125-59600
933126-34300
933135-14600

933147-03400
933152-02710
933152-02900

933152-03700
933152-07400

933152-09280

933152-24120

Fig. No.

67
67
14

9
13
53
14

Ref. No.

Parts No.
933152-24120

933155-08481

933166-24120
933166-24140
933166-80520

933166-80530

933166-80550

933168-14170

933168-28480

933168-55770

933171-00470
933171-13691
933171-15680
933171-15710
933171-15801
933171-29750

933171-29760
933171-80420
933171-80510

Fig. No.

56

58

Ref. No.

Parts No.
933171-80510

933171-80590

933171-80610

Parts No.

Fig. No.

Ref. No.




	Reference Materials
	Contents
	1.LABEL(CABIN)
	2.LABEL(CANOPY)(PREVIOUS)
	3.LABEL(CANOPY)(NEW)
	4.TOOL
	5.INLET HOSE & EXHAUST PIPE
	6.ACCELERATOR
	7.ENGINE MOUNT
	8.RADIATOR & MOUNT
	9.FUEL TANK & FUEL PIPE
	10.BATTERY
	11.ELECTRIC PART
	12.WORK LAMP
	13.HEATER & DEFROSTER
	14.ROLLER & ADJUST
	15.CRAWLER
	16.CONTROL EQUIPMENT(LEVER STAND)
	17.CONTROL EQUIPMENT(TRAVEL)
	18.CONTROL EQUIPMENT(SWING)
	19.CONTROL EQUIPMENT(BLADE)
	20.CONTROL EQUIPMENT(CUT OFF VALVE)
	21.CONTROL EQUIPMENT(P.T.O.CONTROL)
	22.CONTROL EQUIPMENT(P.T.O.CONTROL)(CONFLUENCE)
	23.FRAME & TURNING BEARING
	24.FRAME COVER
	25.STEP
	26.SEAT & SEAT MOUNT
	27.BONNET
	28.CABIN MOUNT
	29.CABIN(1)(BODY)
	30.CABIN(2)(SASH)
	31.CABIN(3)(FITTING)
	32.CABIN(4)(DOOR)
	33.CANOPY(PREVIOUS)
	34.CANOPY(NEW)
	35.HYD.OIL PUMP & JOINT
	36.MOOM CYLINDER
	37.ARM CYLINDERR
	38.BUCKET CYLINDER
	39.SWING CYLINDER
	40.BLADE CYLINDER
	41.TRAVEL MOTOR
	42.TURNING MOTOR
	43.SWIVEL JOINT
	44.CONTROL VALVE(P PORT)
	45.CONTROL VALVE(TRAVEL)
	46.CONTROL VALVE(ARM & SWING)
	47.CONTROL VALVE(BOOM & BACKET)
	48.CONTROL VALVEL(TURNING & BLADE)
	49.P.T.O. VALVE
	50.REMOTE CONTROL VALVE(RIGHT)
	51.REMOTE CONTROL VALVE(LEFT)
	52.2WAY VALVE(2-WAY MULTI CHANGE)
	53.HYD.OIL TANK
	54.HYD.OIL PIPING(TANK-PUMP-VALVE)
	55.HYD.OIL PIPING(VALVE-MOTOR-BOOM)
	56.HYD.OIL PIPING(VALVE-SWIVEL-SWING)
	57.HYD.OIL PIPING(RETURN)
	58.HYD.OIL PIPING(P.T.O.VALVE)(CONFLUENCE)
	59.HYD.OIL PIPING(TRAVEL)
	60.HYD.OIL PIPING(BOOM)
	61.HYD.OIL PIPING(P.T.O.ARM END)
	62.CONTROL PIPING(PUMP-REMO.-CON.V.-RETURN)
	63.CONTROL PIPING(REMO.-CON.V.-CON.V.)
	64.CONTROL PIPING(2WAY MULTI CHANGE)
	65.GREASING
	66.BOOM & ARM
	67.BUCKET
	68.BLADE(850)
	Parts No. Index

